IncC.

dson Motor Co.,

i

7

Dav

Harley-

Al

A\

Y[

Part No.

e Golf Ca

In

PARTS CATALOG

Gasol




{r'j

GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for GASOLINE GOLF CAR-
Modeis D3, DX4. Wherever possible parts are shown in assembly break-down sequence. Index numbers shown
in the illustrations correspond to index number in parts lists. Consult the illustrations when ordering parts so
you are sure to get just what you want. In most cases only the latest parts are shown in the illustrations.

Number in parenthesis following description of part is the quantity needed for complete asserﬁbly shown in il-
lustration. If there is no number in parenthesis, only one is used.

Prices of parts and accessories listed in this catalog are published separately in the latest RETAIL PRICE
LIST.

The following instructions should be followed carefully when ordering parts:

® Specify the correct part number for each item. Check the “Used On” column of the parts list which shows the
model on which the part fits. Whenever in doubt, refer to the number plate located on the frame.

® Vehicle Identification Number (V.I.N.) is located on the frame left side. The V.LN (vehicle identification
number) for GASOLINE GOLF CAR models are as follows: »

GASOLINE CAR FIRST TWO DIGITS NEXT FIVE DIGITS SECOND LAST DIGIT LAST DIGIT
(Model) (Model) (Sequential Number) (Manufacturer) (Model Season)
D3 3B 10000 and up J-1982 & later 2-1982
DX4 5K

Example: 1982 D3 (3B 12150 J2)
1982 DX4 (5K 121514J2)

® An asterisk (*) in the “Used On” column indicates part is used up to and including 1982 models (the latest
model year covered by this catalog).

® Part numbers are to be used when ordering by TELEGRAM or CABLE.

@ When ordering parts use our standard Parts & Accessories order formg}’art No. 99511-76, for all parts. The use
of these forms will enable us to fill and ship your order more promptly. These forms are furnished free of

charge upon request.

® Do not order golf cars or advertising matter on Parts Order Forms. Write nothing on the order form except the
order itself, as any other correspondence will not be answered until the order is shipped and billed.

® Freight, Express and Parcel Post orders should be on separate order forms.

® For your own records, number and date all orders, also keep a carbon copy for reference in case of
misunderstanding.

COPYRIGHT 1981 BY HARLEY-DAVIDSON MOTOR CO., INC., ALL RIGHTS RESERVED "
Printed.in U.S.A.




ALPHABETICAL INDEX

O
g
. Page | _ Page
Accelerator Pedal — D3........ 25 Housing —front .............. 47
Accelerator Pedal — DX4 ...... 27 Housing —fork............... 49
AccessoryPanel .............. 49 IgnitionCoil .................. 17,71
AirCleaner................. .. 22 Intake Manifold ............... 19, 21
AirShroud ................... 3 LockoutHub ....... e 33,35
Axle —front ................. 33 MicroSwitch.................. 71,77
Axle—rear .................. 79 Muffler ... ... ool 68 -
- #BagHolder................... 59 NumericalIndex .............. 86
#Battery ...............oil... 69 Piston.........c.covuenin.s. 3
BeverageHolder .............. 61 ' ReedValve............. S 21
Body ..................... “.. 683 - Regulator.................... 71,77
Brake Pedal — D3............. 29 ReverseBuzzer ............... 71,77
EO Brake Pedal — DX4 ........... 31 Seats ...........cciiiiiia... 61
S " Brake,Disc ................ . 389 Shields — D3 .........c...u.. 47
Bumper — front,D3............ 54 Shields —DX4 ............... 49
Bumper — front,DX4 . .... e - 65 Shock Absorber............... 51,53
Bumper —rear ............... 57 SparkCoil ................... 17,71
Carburetor ................... 19 : SparkPlug ................... 17,71
Carry-All ..., 49,63 Starter — Generator........... 15,71
Choke........ccoovviinnnn... 23 Steering Tiller ................ 43
CircuitBraker ................ 13,71,77 Steering Wheel . .... e . 45
Condenser................... 13 . SunTop .......... e 81
ConnectingRod .............. 5 Suspension — front ....... e, 370
Crankcase ......:............ 7 Suspension —rear........ -... 51,53
Crankshaft................... 5 Switches .................... 77
Cylinder ..................... 3 Tank ....covi i 67
P Differential................... 79 Terminals........ [P 71,73,75 ‘
PR Electric...................... 71,73,75 Tiller .. ... 43 ;
L Engine ...................... 3 CTires —D3. . i 33 g
ExhaustSystem .............. 68 v Tires —DX4 ..... ... ..c0uen. 35 :
. Fan........................ 5 TOP vt e 81 :
Fork —front ................. 41 TowBar ..........icciaiiaan, 83
Fork —rear.................. 51,53 Tower — Controls............. 51,53 %
Frame....................... 51,53 Transmission, Primary Drive .... 9 :
Free Wheeling Device.......... 83 Transmission, Secondary Drive.. 11
FuelPump ................... 21 VBelt ....................... 9, 11 :
GasTank .................... 67 Voltage Regulator............. 71,77
Gears, differential ............. 79 Wheels —D3................. 33 :
Generator.................... 15,71 Wheels —DX4 ............... 35 ;
Governor ..............uu.... 23 ’ Windshield........ S 65 R B
‘ Wiring........coiii i 71,73,75
S
:
PATENT NOTICE : :
Harley-Davidson products are manufactured under one or more of the following: U.S. Patents
: — 2986162, 2987934, 2998809, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, 3559773,
o 3673359, 3680403, 3683716, 3709317, Des. 225 626. g
;"/ To the best knowledge of Harley-Davidson Motor Co., Inc., the material contained herein is ac- é
4 | curate as of the date this publication was approved for printing. Harley-Davidson Motor Co., :
\‘\ V4 _ Inc., reserves the right to change specifications, equipment, or designs at any time without :
S notice and without incurring obligation. : ) : :
HARLEY-DAVIDSON MOTOR CO., INC.
Milwaukee, Wisconsin 53201
. | 1
JL-1.0M-8/81




™
H
7

4




T

CYLINDER AND PISTON D1

RETAIL INDEX PART

PRICE NO. NO. NAME ) USED ON

1 3787 BOLT(2) ... 8210 * — D3, DX4

2 4008 SCREW(5). ... 82to * — D3, DX4

3 4451W BOLT(4) oo, 82 to * — D3, DX4

4 6388HB WASHER(4) ........ ... il 82to * — D3, DX4

5 6703 WASHER(2) ..., 82 to * — D3, DX4

6 7036 LOCKWASHER(2) ...................o .. 82 to * — D3, DX4

7 11144 LOCKRING, pistonpin(2) ......................... 82 to * — D3, DX4

8 11720 STUD, cylinder exhaustport (2)..................... 82to * — D3, DX4 .

9 16524—82  MATCHED CYLINDER AND PISTON, with rings and pin ... 82 to * — D3, DX4 |
10 16649—82 CYLINDERHEAD ................................ 82 to * — D3, DX4 |
11 16780—63A GASKET, cylinderbase ........................... 82to * — D3, DX4 , |
12 16784—82  GASKET, cylinderhead ........................... 8210 * — D3, DX4 : . {
13 16785—82  SPACER, cylindertocrankcase ..................... 82 to * — D3, DX4 |
14 20017—82 AIRSHROUD ..................ocooviiiiiiii 82 to * — D3, DX4 ]
15 22001—82  PISTON AND RING ASSEMBLY, standard ............. 82 to * — D3, DX4

22003—82  PISTON AND RING ASSEMBLY — .0100.S. ......... .. 8210 * — D3, DX4
22004—82  PISTON AND RING ASSEMBLY — .0200.S. ........... 82 to * — D3, DX4
22005—82  PISTON AND RING ASSEMBLY — .0300.S. ........... 82to* — D3, DX4
22006—82  PISTON AND RING ASSEMBLY — .0400.S. ........... 82 to * — D3, DX4
16 22325—63  PISTONRING SET, standard ....................... 82 to * — D3, DX4
22326—63  PISTON RING SET— .0050.S. ................ e 82to * — D3, DX4
22327—63  PISTONRING SET—.0100.S. ..................... 82 to * — D3, DX4
22328—63  PISTON RINGSET—.0200.S. ..............ooo. .. 82to * — D3, DX4
22329—63  PISTON RING SET— .0300.S. ..... P 82to* — D3, DX4
22330—63  PISTONRINGSET—.0400.S. ..:.................. 82 to * — D3, DX4

17 22587—63A PISTONPIN ......................... e 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 3




CRANKSHAFT




CRANKSHAFT D2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3625 BOLT(B) ..o 82to * — D3, DX4
£ 2 6642 THRUSTWASHER(2) ..., 82to * — D3, DX4
3 7036 LOCKWASHER(6) ............coovviee . 82 to * — D3, DX4
4 7960 NUT 82 to * — D3, DX4
5 9070 NEEDLE BEARING, crankpin ....................... 82 to * — D3, DX4
6 20002—82 BLOWERFAN. ..., 82to * — D3, DX4
7 23698—82  SPACER, crankshaft, fanside ...................... 82 to * — D3, DX4
8 23703—82  CRANKSHAFT ASSEMBLY, with pin, rod, and bearings .. 82 to * — D3, DX4 -
9 23707—82  CRANKSHAFT,fanside ..............c.c.oovvuo. .. 8210 * — D3, DX4
386 CTIMINGPIN 82 to * — D3, DX4 |
10 23708—82  CRANKSHAFT, transmissionside ................... 82to * -~ D3, DX4 .
1 23760—82  FAN ASSEMBLY, complete ........................ 82to * — D3, DX4 _ ‘
12 23763—80 FANHUB ........... .o, 82 to * — D3, DX4 |
13 23962—82 CRANKPIN . ...... ..o, 82 to * — D3, DX4
14 35961—52  NEEDLE BEARING, pistonpin....................... 82to * — D3, DX4
o
) |
I
{ j
:
:
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 5




| CRANKCASE |8




CRANKCASE - | D3

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
TN 1 358 DOWELPIN(4). ... i 82t0o * — D3, DX4
2 3479 SCREW ..o 82 to * — D3, DX4
S 3 3482 SCREW (). ..o 82 to * — D3, DX4
4 3765 BOLT o 82 to * — D3, DX4
5 3775 BOLT .o 82 to * — D3, DX4
6 6099 WASHER(4) ... .. ... 82to* — D3, DX4
7 61738 WASHER(4) .......... o 821t0o * — D3, DX4
8 7036 LOCKWASHER ........... .. ... i, 82to * — D3, DX4
9 7038 LOCKWASHER............. ... ... . . 82 to * — D3, DX4
10 7676 NUT 82 to * — D3, DX4
11 7778 LOCKNUT............. T 82 to * — D3, DX4
12 8689 POP RIVET, enginemount (16). .. ................... 82 to * — D3, DX4
13 9032 BEARING, crankcase —fanside .................... 82to * — D3, DX4
14 9117 ROLLER BEARING, crankcase — transmission side...... 8210 * — D3, DX4
15 9963 CLAMP, brakecable ............................. 82 to * — D3, DX4
AT 16 11141 RETAINING RING, crankcase — fanside .............. 82t0 * — D3, DX4
17 11142 RETAINING RING, crankcase — transmission side (2) —
fanside (1) ........... ... .. ... . ... 82 to * — D3, DX4
18 12046 OIL SEAL, crankcase — fanside . ........... e 8210 * — D3, DX4
19 12098 OIL SEAL, crankcase — transmission side ............ 82 to * — D3, DX4
20 16228—67  ENGINEMOUNT (4) ............o o, 82 to * — D3, DX4
21 16231—80  BRACKET, snubberbar ................. ... ....... 82 to * — D3, DX4
22 23759—82  PRESS RING, crankcase — transmission side ... .. .. ... 82 to * — D3, DX4
23 24493—82  SETOFCRANKCASES ............... ... ........ . 82 t0o * — D3, DX4
24 24495—82  GASKET, crankcase...................ovouviii, 82 to * — D3, DX4
25 24803—67  STUD, 1/4-28x3-1/41g. ..........0 v, 82to * — D3, DX4
26 24804—67  STUD, 3/8-16X2-7/161g. ........coveeree . 8210 * — D3, DX4
Fgli
i_,\\‘\ Fi ‘
1
l
S
N

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 7







TRANSMISSION — PRIMARY DRIVE D4
RETAIL INDEX  PART
. PRICE NO. NO. NAME USED ON

1 2630W SCREW(6). ..o 82 to * — D3, DX4

2 4009 BOLT ..o 82 to * — D3, DX4

3 6718 WASHER ........0... ... .. 82 to * — D3, DX4

4 7068 LOCKWASHER . .......... ... ... ... .. ....... 82 to * — D3, DX4

5 34865—82  PLUG, outercover ............................. .. 8210 * — D3, DX4

6 36398—82  BELT, primary drive (GATES). . .................. ... 82 to * — D3, DX4

7 36570—82  FLANGE, fixed face withstem ...................... 82to * — D3, DX4

8 36571—82  COVER, locatinggovernor ......................... 82 to * — D3, DX4

9 36572—82  FRONT FLOATING COVER, with pilot washer ... ...... .. 82 to * — D3, DX4

10 36573—82  KIT, bearings and washer ......................... - 8210 * — D3, DX4

11 36574—82  FLOATING FLANGE, complete with bearings ........... 821to * — D3, DX4

12 36575—82  PRIMARY WEIGHT (9) (cast iron flange only). . ....... .. 82to * — D3, DX4

13 36576—82  RETAINER, front floating flange . .................... 82 to * — D3, DX4

. 14 36577—82  SPRING, drive stem, front floating flange.............. 82 to * — D3, DX4

15 36578—82  PRIMARY DRIVE ASSEMBLY, includes flanges, covers,

AT and bearingsonly................... P 82 to * — D3, DX4
. :
B
’ R :
i %
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 9 :




TRANSMISSION SECONDARY DRIVE

10




TRANSMISSION — SECONDARY DRIVE , D5
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
TN 1 3782 BOLT ..o 82 to * — D3, DX4
2 4014W BOLT(4) ..o 82 to * — D3, DX4
¢ 3 6800 WASHER ... 82 to * — D3, DX4
' 4 7039 LOCKWASHER.................... ... ... .. ... 82to * — D3, DX4
5 7041 LOCKWASHER(4) .............c.oo i 82to* — D3, DX4
6 7753 NUT(4) oo ... 82to* — D3, DX4
7 33245—82  TRANSMISSION SECONDARY DRIVE, complete ........ 82to* — D3, DX4
8 3324682  FLOATING FLANGEASSEMBLY ................. . .. 82to* — D3, DX4
9 33247—82  BEARING, floatingflange . ...................... . . 82to * — D3, DX4
10 33248—82  BUTTON AND ROLL PINASSEMBLY ............. ... 82to* — D3, DX4
11 33249—82  STATIONARY FLANGEANDPOST ............... .. 82to* — D3, DX4
12 33250—82 CAM............................ 821to* — D3, DX4
13 33251—82  RETAININGRING ............................ 82 to * — D3, DX4
14 33252—82  WASHER ......................... . ... 821to * — D3, DX4
15 33253—82  SPRING,outer ............................. . 82 to * — D3, DX4
16 33254—82  KEY ............. ... 82 to * — D3, DX4
17 36398—82  BELT, transmission ......................... . . 82 to * — D3, DX4
18 36410—82  HUB,rearflange ....................... ... ... 82te * — D3, DX4
\
}
L :
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 11 é



CIRCUIT BREAKER AND FAN HOUSING

/
(.
st




CIRCUIT BREAKER AND FAN HOUSING D6

RETAIL INDEX PART

PRICE NO. NO. NAME ) ' USED ON
1 1047 SCREW (2)..... e 82 to * — D3, DX4
2 1302 SCREW(2)..... ..o 82 to * — D3, DX4
3 1368W SCREW (4). ... 82to * — D3, DX4
4 2633 SCREW ... . 8210 * — D3, DX4
5 3000 SCREW(6).............. E 82 to * — D3, DX4
6 3775 BOLT ... 82 to * — D3, DX4
7 4008 SCREW(S) ..., 8210 * — D3, DX4
8 6150W WASHER(3) ... 8210 * — D3, DX4
9 61738 WASHER(2) .................. .. . 82 to * — D3, DX4
10 6192 WASHER .......... e 8210 * — D3, DX4
11 6716 WASHER(2) ...............oo 82to.* — D3, DX4
12 7015 LOCKWASHER ........................ e 82 to * — D3, DX4
13 7115 -~ LOCKWASHER..................... ... ... ... ... 82 to * — D3, DX4
14 7130W LOCKWASHER . ................................ 82 to * — D3, DX4
15 7778 LOCKNUT. ..., 82 to * — D3, DX4
16 7960 NUT 82to * — D3, DX4
17 8689 POPRIVET(16) ...............coooii . 82 to * — D3, DX4
18 9857 TERMINAL, breaker cable — coilend ................ 82to * — D3, DX4
19 9884 TERMINAL, breaker cable — plateend ............... 821to* — D3, DX4
19A 9927 CABLECLIP ......... ... ... ... . ... ... ... ... 82 to * — D3,DX4
20 11414 GROMMET, cable to housing (rubber) ................ 821to * — D3, DX4
21 12011 OILSEAL ..., 82to * — D3, Dx4
22 16228—67  ENGINEMOUNT(2) ................ .. ... ... ... . 82to * — D3, DX4
- 23 20004—82  FANHOUSINGASSEMBLY ..................... . 82 to * — D3, DX4
24 20014—67  STUD, 5/16-18x1-3/16(4) ................ e, 82 to * — D3, DX4 |
25 20017—82  AIRSHROUD...................... ... ... . 82 to * — D3, DX4 ,
26 24804—67  STUD, 3/8-16x2-7/16 — mounting................. 82 to * — D3, DX4 r‘
27 29072—80  SCREEN,fan .......................... ... . 82 to * — D3, DX4
28 30491—80  CABLE ASSEMBLY, circuit breaker . .. ............. . 82 to * — D3, DX4
29 . 30506—82  BREAKER PLATE ASSEMBLY — with points and condenser 82 to * — D3, DX4
30 30508—71  BREAKERPLATE,only......................... 821to * — D3, DX4 :
31 32585—67  INSPECTIONCOVER.................... 0 ... 82to* — D3, DX4 ’f
32 32591—67C  GASKET, inspection cover e e 82 to * — D3, DX4 ?
33 32661—70  BREAKERPOINTSET................... ... ... 82 to * — D3, DX4 :
34 70164—69A GROUND STRAP, enginemount .. ................. . 82 to * — D3, DX4 ;
i
|
¢
Pl 3
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 13




STARTER GENERATOR

TR e

14




STARTER-GENERATOR D7

RETAIL INDEX PART

PRICE NO. NO. NAME o USED ON
’ 1 2551W BOLT ... 82 to * — D3, DX4
8 2 3427 BOLT .. 82 to * — D3, DX4
3 4734 BOLT .. 82 to * — D3, DX4
4 5445W CARRIAGEBOLT....................... ... ... 82to * — D3, DX4
5 6333 WASHER ... ... 82 to * — D3, DX4
6 7742 LOCKNUT. ... 82 to * — D3, DX4
7 8161 LOCKNUT (3) ... 82 to * — D3, DX4
8 8162 LOCKNUT. ... 82 to * — D3, DX4
9 8997 BUSHING (2) ................ o 82 to * — D3, DX4
10 9958 CABLECLAMP(2) .................. ... ....... 82 to * — D3, DX4
1 10047 CLIP . 82 to * — D3, DX4
12 29156-82 BRACKET, cables................................ 82 to * — D3, DX4
13 29941—81  STRAP, starter-generator............ .......... . . 82 to * — D3, DX4
14 30083—69C STARTER-GENERATOR (Hitachi) .................... 82 to * — D3, DX4
15 30098—77  FRAMEWITHFIELDCOILS ........ ... ... .. ... . . 82 to * — D3, DX4
TN 16 30110—77  COVER, commutator end (Includes A1 & A2 terminal kits) . 82 to * — D3, DX4
17 30111—77  COVER,driveend................. ... ... ... . 82 to * — D3, DX4
18 30152—77  PLATE, drive end bearing........................ .. 82 to * — D3, DX4
19 30153—77  BALLBEARING, driveend ...................... .. 82 to * — D3, DX4
20 30154—77  BALL BEARING, commutatorend.............. ... ... 821to * — D3, DX4
21 30210—77  FIELD COIL ASSEMBLY, with terminal bolts .. ....... .. 82 to * — D3, DX4 |
22 30351—77  BRUSH HOLDER, with brushes, springs and wires . . . ... 821to * — D3, DX4
23 30394—77  HARDWAREKIT, DF terminal ...................... 82 to * — D3, DX4
24 30335—77  HARDWAREKIT, F1 & F2terminals ... ... ......... ... 82 to * — D3, DX4 |
25 30442—77 ' BRUSH INSPECTION COVER (4) oo 82 to * — D3, DX4 i
26~ 30443—77 BRUSH(4).................... ... " 82 to * — D3, DX4
27 30444—77  WIRE, brush connecting (2). . .... e, 82 to * — D3, DX4
28 - 30445—77  BRUSH SPRING @) oo ..... 82to* — D3, DX4
o 29 30446—77  HARDWAREKIT, A1 &A2terminals . ... ............ . 82 to * — D3, DX4
{ 30 30447—77  SPACER,driveend............... . ... ... ... 82 to * — D3, DX4
~a 31 30448—77  SCREW, pole shoe @) . 821to * — D3, DX4
| 32 30449—77  HARDWARE KIT, includes hardware for pulley, brush
hoider and bearingplate................... ... .. 82 to * — D3, DX4
33 30461—77  THRU-BOLT, with washers & lockwashers 2).......... 82 to * — D3, DX4
34 30860—77  ARMATURE, with bearings, spacer and bearing plate . ... 821to * — D3, DX4
35 30877—77  WOODRUFFKEY,pulley.......... ... ......... .. 82 to * — D3, DX4
36 31476—79  BRACKET..................... ... ... ... 82 to * — D3, DX4
37 31551—72B PULLEY, 3.20dia............. e 82 to * — D3, DX4
38 36389—72G V-BELT(GATES).............ooooo 82 to * — D3, DX4
39 49079—72 SPACER........................ ... 82 to * — D3, DX4
e
AN

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 15




1 R e

SPARK COIL AND CABLE

16




SPARK COIL AND CABLE

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1240W SCREW .................... R 82 to * — D3, DX4
\ 2 4017 BOLT(2) ... .o 82 to * — D3, DX4
i 3 6702 WASHER (2)............... e 82 to * — D3, DX4
’ 4 7041 LOCKWASHER(2) ..............oooiii 82 to * — D3, DX4
5 7634 NUT (brass)(2) ....................... .. .. ... . 82 to * — D3, DX4
6 31601—63A SPARKCOIL............ e 82 to * — D3, DX4
7 31610—53  BRACKET, sparkcoil ......................... . 82 to * — D3, DX4
8 31612—47  RUBBER CAP, spark plugcable .................. . 82 to * — D3, DX4
9 31620—47  TERMINAL, spark plugcable.....................__ 821to * — D3, DX4
10 31981—82  SPARKPLUGCABLE ........................ .. 82 to * — D3, DX4
11 32301—78A SPARKPLUG .................... ... ... ... . 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

-t
~

A
Ly
=
Fs
g
o
g
b
i
5
b

Erean

AR TR T RS PRV AR



.,
......

@

o
®)
-
W
o
-
(28]
(o o
<
O

@
1




CARBURETOR D9
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
T 1 2818 BOLT(4) .. oo 8210 * — D3, DX4
' 7 2 7036 LOCKWASHER(2) ............... ... ... ... . .. 821to * — D3, DX4
3 7041 LOCKWASHER (4) . ... 82 to * — D3, DX4
4 6702 WASHER(4) .......... ... .. . 82 to * — D3, DX4
5 7676 NUT(2) .o e 82 to * — D3, DX4
6 24811—63  STUD, carburetor mounting (2) .................. ... 8210 * — D3, DX4
7 26269—81  PULSE TUBE, intake manifold .................. .. 8210 * — D3, DX4
8 27020—80  INTAKEMANIFOLD .................... ... ;. 8210 * — D3, DX4
] 27126—82  GASKET, carburetor (2)..................... 82 to * — D3, DX4
10 27131—82  REPAIRPARTSKIT, carburetor .. ................. 8210 * — D3, DX4
1 27133—82  GASKETKIT...................... ... ... 8210 * — D3, DX4
12 27158—82  CARBURETOR; complete ..................... . 821to * — D3, DX4
13 27227—81  INSULATION BLOCK, carburetor ... ............. 82 to * — D3, DX4
14 27273—82  FUELBOWLASSEMBLY ...................... 82 to * — D3, DX4
15 27274—82  THROTTLESHAFTLEVER ..................... 82 to * — D3, DX4
FA 16 27275—82  THROTTLE SHAFTASSEMBLY ................ . 82 to * — D3, DX4
17 27674—82  CHOKEVALVEDISC.......................... 8210 * — D3, DX4
18 27682—82  FLOATASSEMBLY........................... 82 to * — D3, DX4
19 27683—82  NOZZLE ................................. 821to * — D3, DX4
20 27684—82  PLUGKIT ................................. 82 to * — D3, DX4
21 27691—82  SPRING, idle speed and throttle adjustment (2) ...... ... 82 to * — D3, DX4
22 27693—82  FUELVALVESEATKIT................... ... 82 to * — D3, DX4
23 27705—82  SPRING, throttle shaftreturn .. ................ 8210 * — D3, DX4
24 27715—82  THROTTLEVALVEDISC...................... 8210 * — D3, DX4
25 27717—82  SCREW, throttle adjustment. . . ...... .. e 82 to * — D3, DX4
26 27720—82  SCREW, choke and throftlediscs (2) .............. ... 8210 * — D3, DX4
27 27730—82  CHOKESHAFTANDLEVER .................... 82 to * — D3, DX4
28 27731—82  SPRING, choke shaftreturn .. ............ ... 82 to * — D3, DX4
29 27734—82  CHOKESWIVELKIT............ ... ... ... 821to * — D3, DX4
/f-‘ 30 27735—82  DRAINSTEMASSEMBLY ...................... 8210 * — D3, DX4
S 31 27744—82  DUST SEAL, choke shaft . ... .. P 82 to * — D3, DX4
32 27745—82  DUST SEAL, throttleshaft ... .............. ... 82 to * — D3, DX4
33 27753—82  MAIN FUEL JET — HIGH ALTITUDE (size .035)......... 821to * — D3, DX4
34 31476—79  BRACKET, starter-generator mounting................ 821to * — D3, DX4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 19

ARATF 0

T R e P o P s e e



REED VALVE AND FUEL PUMP

=]
N




FUEL PUMP AND REED VALVE | : D10

RETAIL INDEX PART

PRICE NO. NO. NAME ' USED ON
AT 1 2673 SCREW ... . . 82to * — D3, DX4
. 5‘@ 2 2818 BOLT(4) ... 82to * — D3, DX4
b / 3 6702 WASHER(4) ... .. ... 82 to * — D3, DX4
e 4 7041 LOCKWASHER(4) ... 82 to * — D3, DX4
5 7069 LOCKWASHER . ........................ ... .. ... 82 to * — D3, DX4
6 7634 NUT 821to * — D3, DX4
7 9993 CLAMP, hose (2) ..................... ... ... 821to * — D3, DX4
8 26269—81  PULSETUBE, intake manifold ................... . 82 to * — D3, DX4
9 26901—71B REEDPLATEASSEMBLY ....................... 82 to * — D3, DX4
10 26903—71A REEDPLATE ................ e 82 to * — D3, DX4
11 26905—59  REEDSTOP ........................ ... 82to * — D3, DX4
12 26906—59A LEAF,reedvalve ............................ 82 to * — D3, DX4
13 26908—71B  GASKET, reedplate. . ........................... 821to* — D3, DX4
14 27020—80  INTAKEMANIFOLD ......................... 8210 * — D3, DX4
15 27069—63B  GASKET, manifold .................... .. .. 8210 * — D3, DX4
B 16 27099—80  FUELPUMP...................... ... ... .. . 82to * — D3, DX4 '
. 17 2710681  IMPULSECHAMBER ..................... . . e ‘82to* — D3, DX4
) 18 27107—81  PUMPINGCHAMBER .................. ... .. 821to* — D3, DX4
19 27108—81  SCREW(4).................... .. . i 821to * — D3, DX4
20 27109—81  COVER,fuelpump.................... .. . . 82 to * — D3, DX4
21 27110—81  REPAIRKIT, includes gaskets, diaphrams, and spring ... 82to * — D3, DX4
NOTE: Hose is sold only in bulk length under Part No. 63501—68. Cut correct length from this hose.
22 63501—68  HOSE, 1/4 1.D. x 1/2 0.D. fabric reinforced rubber,

2509 ... 8210 * — D3, DX4 |
|
|
:
K

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 21 ]
- ' i

O S T S ST



AIR CLEANER

AIR CLEANER ‘ » D11

RETAIL INDEX PART

PRICE NO. "NO. NAME - USED ON
1 6261 WASHER ... e 82 to * — D3, DX4
2 6703 CWASHER ..o 82 to * — D3, DX4
3 8119W - WINGNUT, aircleaner.............coovviinnnnn... 82to * — D3, DX4
4 9995 CLAMP, h0SE (2) .. ev o i ettt 82 to * — D3, DX4
5 29108—82  MOUNTING STUD, aircleaner ...................... 82 to * — D3, DX4
6 29109—82  HOSE, airintake........... e 82 to * — D3, DX4
7 29130—71  AIRCLEANER —drytype ..........c.ccovveiiinnnn. 82 to * — D3, DX4
8 29131—71  FILTERELEMENT ... ... ... . i, 82 to * — D3, DX4
9 29132—71  DUST UNLOADER, aircleaner ...................... 82 to * — D3, DX4
10 29135—71  CLAMP, dustunloader................c...covinn 82 to * — D3, DX4
1 29139—71  DECAL, air cleaner service instructions . .............. 82to*— D3, DX4 7
12 29140—72  LABEL, aircleaner(front) ........... ... ... ... ... 82 to * — D3, DX4
13 29142—71  GASKET, air cleaner mounting . . . .. e 82 to * — D3, DX4
14 29157—82  ELBOW, airintake .............. ... «.ccoiiiie.nn. 82 to * — D3, DX4-smrmim

22 NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. Z’

R




GOVERNOR

GOVERNOR AND CHOKE CONTROL ' D12

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 32068 SETSCREW .................................... 82to * — D3, DX4
2 6405W SPRINGWASHER................................ 82to * — D3, DX4
3 11015 RETAININGRING ..................... ... ... 82to * — D3, DX4 |
4 26813—82  CONTROLCABLEEND .......................... .. 82to * — D3, DX4 *
5 26819—82 - GOVERNOR ARM ASSEMBLY . ... ... R 8210 * — D3, DX4 |
6 26820—82  GOVERNORROD...................... .. R 820 * — D3, DX4 g
7 27288—82  CHOKECONTROLCABLE........................ .. 82to * — D3, DX4
8 41833—82  RETURN SPRING, governorarm. ... ............. .. .. 82to* — D3, DX4 j

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 23




24

{j




ACCELERATOR PEDAL — D3 D13

RETAIL INDEX PART

A O T TR e v 1

PRICE NO. NO. NAME USED ON
1 551 COTTERPIN . ..o 821t * — D3
2 610 ROLLPIN ... 821t0* — D3
3 1198 SCREW (2) . .t 82to* — D3
4 2551W BOLT .ottt e 82to* — D3
5 3987 BOLT(2) oo ei e i 82to*—D3
6 3991 BOLT(2) .ot 82to* — D3 %
7 6165W WASHER ... 82to* — D3 3
8 6182w WASHER ... 82to* — D3 :
9 6228W WASHER ... .. s 82to*—D3
10 6242W WASHER ... . e 82to* — D3
11 6341B O WASHER(2) .o 82to * — D3
12 6702 WASHER(2) ... 82to* — D3
13 7624 LOCKNUT (4) . ..o 821to* — D3
14 7740 LOCKNUT(2)..... e 82to* — D3
15 7742 LOCKNUT . . e 82to*—D3
AT 16 7807W LOCKNUT. ...... S -82to* — D3
‘ 17 9958 CLAMP (under right floorboard) . . ................... 82to* — D3
18 10011 STRAP, cables (throttle and choke) .................. 82to* — D3
19 11410 GROMMET, acceleratorrod ........................ 82to* — D3
20 40498—70  ACCELERATORPEDALASSEMBLY .................. 82to* — D3
21 40503—68  RETURN SPRING, acceleratorpedal . ................. 82to*— D3
22 40509—67  SPRING, acceleratorpedal . ..............c.covvvnen. 82to* — D3
23 -40511—78  CLAMP, throttle control cable (floorboard) ............. 82to* —D3
24 40514—68  ACCELERATORLEVER...................ccooves, 82to * — D3
25 40516—68  ACCELERATORPEDAL.................cccooiiiis, 82to* — D3
26 40518—-68  BRACKET, accelerator ........................ ... 82t0*—D3
27 40520—63  BUSHING, interlock shaft (2) ....................... 82t0o* — D3
: 28 40522—63  BUSHING, accelerator (2) ................ccco .t 82to* — D3
. 29 40525—67 THROTTLECONTROLWIRE ...........0... ... . ... 821to* — D3
S i 30 40530—80 THROTTLE CONTROL CABLE ASSEMBLY ............. 82t0*— D3
[N 31 40532—68A WIRE BLOCK, acceleratorlever ..................... 82t0* — D3
?‘, 32 40533—68  SHIELD TUBE, throttlecable ....................... 82to*—D3
33 49079—72 SPACER . ....... ... 82to* — D3
: 34 71506—63  SWITCH, micro ... iiia 82to* — D3
35 71509—70  CUP,microswitch . .....................oiiiin 8210 * — D3
| 36 71510—70  ROD, accelerator tomicroswitch ...............c.... 82t *— D3 «
37 71514—68A COVER, plunger (microswitch) . .................... 82to*—D3
38 71793—71  BEARING, accelerator interiock shaft................. 82to* — D3 |
N

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 25__‘




26

3;‘\ I




ACCELERATOR PEDAL — DX4 ' D14
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
TN 1 496 PIN 821to * — DX4 ;
2 515 COTTERPIN(4) ... 82to * — DX4 ?
3 610 ROLLPIN . ... 82to* — DX4 :
4 1198 SCREW (2) . ..o 82to * — DX4 :
5 2551W BOLT .o 8210 * — DX4
6 3650 BOLT .o 821to * — DX4
7 3991 BOLT (3) < -eeeeie e 82 to * — DX4
8 5745 SPACER . ... 82 to * — DX4
9 6702 WASHER(3) ... 8210 * — DX4
10 6703 WASHER . ... ... ... 821to * — DX4 :
11 7041 LOCKWASHER(3) ..o 82to * — DX4 r
12 7624 LOCKNUT(3) ..o 82 to * — DX4
13 7742 LOCKNUT . ... 82to * — DX4 5
14 7748W NUT(3) ..o 821to * — DX4
15 7807W LOCKNUT . ..o 8210 * — DX4
< 16 9958 CLAMP, cables (throttle and choke).................. 82to * — DX4
17 10011 STRAP, cables (throttleand choke) .................. 82 to * — DX4
18 11443 GROMMET, acceleratorrod ........................ 8210 * — DX4
19 40449—82  RETURN SPRING, accelerator pedal.................. 8210 * — DX4
20 40450—78A ACCELERATORPEDAL ..................ccvuve... 82to * — DX4 . : >
21 40451—78  BRACKET, accelerator pedalshaft . .................. 82to * — DX4 :
22 40455—78  SHAFT, acceleratorpedal ......................... 82 to * — DX4
23 40457—82  ACCELERATOR PEDALASSEMBLY .................. 82to* — DX4 :
24 40500—82  THROTTLECONTROLCABLE ....................... 8210 * — DX4 ii
25 40511—78  CLAMP, throttle controlcable ...................... 82 to * — DX4 ‘ i
26 40522—63  BUSHING,shaft(2) ............... ..ot 821to * — DX4
27 40533—68  SHIELD TUBE, throttlecable ....................... 821to* — DX4
28 40536—82  WIRE BLOCK, acceleratorcable . .................... 82to* — DX4
e 29 40538—75 ~ BRACKET, accelerator ............................ 82to * — DX4
30 40543—75A LEVER, acceleratorpedal . ......................... 82 to * — DX4
- A 49079—72 SPACER................... B 821to * — DX4
32 71488—82  SPRING, extension (acceleratorrod) ................. 82 to * — DX4
33 71492—82  ROD, accelerator to microswitch . ................... 82 to * — DX4
34 71506—63  SWITCH, micro .............. ... ... cvviiiinn... 82 to * — DX4
35 71509—70  CUP,microswitch . .............................. 82 to * — DX4
36 71514—68A COVER,plunger............................ P 82to * — DX4
. /'

NOTE: Asterisk (*) indicates part is used for latest model year shown on.cover. 27




BRAKE PEDAL — D3

26




NOTE: ' Asterisk (*) indicates part is used for latest model year shown on cover.

BRAKE PEDAL — D3 D15
RETAIL INDEX PART .
PRICE NO. NO. NAME USED ON
S 1 384 PIN..... A 82to*—D3-
2 515 COTTERPIN(2) ... 8210 * — D3
3 1764W SCREW ... ... .. il 8210*— D3
4 2685W SCREW ..................... e 821to* — D3
5 442TW SHOULDERBOLT ......... .o 82to* — D3
6 6375B WASHER(2) ... 82t * — D3
7 6702 WASHER ......... e e e 82to* — D3
8 6703 WASHER ... .. .. 82t *— D3
9 6716 WASHER ...... P 82to* — D3
10 7624 LOCKNUT. ... 82to* — D3
11 7725 LOCKNUT. ..o e .. 82to*—D3
12 10016 STRAP,cable............... ... ... 821to* — D3
13 11000 RETAINING RING, brakepedal...................... 82to*—D3
14 11104 O-RING, brakelever(2) . .......................... 82to* — D3
15 25785—30A BUSHING, lower(2)....................covvnunnn. 82to* — D3
™ 16 41834—67  SPRING, brakepedalreturn........................ 821to* — D3
17 42269—70  CLEVIS PIN, brake cable (pedalend)................. 82t * — D3
18 42479—63A BRAKEPEDAL,only........................... ... 82to* — D3
19 42482—63  BUSHING, brakelever —upper..................... 82to* — D3
20 42483—63  BUMPER, brake lever (rubber) ..................... 821to* — D3
21 42488—63B RATCHET, brakelever ....................covvn... 82to* —D3
22 42490—67  SPACER, pedalratchet............................ 82to*—D3
23 42494—63B  RATCHET SPRING, brakelever ..................... 821to* — D3
24 42501—67  PULLWIRE, brakepedal .......................... 821t0* — D3
26 45070—51A SPRING, brakecable ............................. 82to* — D3
27 47740—81A CABLEASSEMBLY ............................. .. 82to* — D3
28 47741—63  SPACER, cable coil (for repairs)..................... 82t * — D3
29 47743—63  RETAINER, brakecable ........................... 8210 * —D3
= 30 73092—61B  CLEVIS PIN, brake cable (brakeend) ................ 821to* — D3
.\7/"
29

LA A B TR JER B XA



30

f}
4 ¥

O




BRAKE PEDAL — DX4

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON

SN 1 515 COTTERPIN .. ..o, 82to * — DX4

\, 2 534 COTTERPIN. ... ..., 82to * — DX4

o 3 610 ROLLPIN, brakepedal............................ 821t * — DX4
4 2551W BOLT(2) ..o 821to* — DX4 -

5 2659 SCREW(2).................... S 82 to * — DX4

6 3459 BOLT .o 82to* — DX4

7 4455 SHOULDER BOLT, brakelever ...................... 82 to * — DX4

8 63758 WASHER ... . 82 to * — DX4

9 6702 WASHER ....... ... 82 to * — DX4

10 6703 WASHER(2) ... 82to* — DX4

11 7069 LOCKWASHER(2) ...................... e 82to * — DX4

12 7686 LOCKNUT(2) . v 82 to * — DX4

13 7727 LOCKNUT. ..o, 82to* — DX4

14 7763W JAMNUT oo 8210 * — DX4

15 10016 STRAP,cable............ ... ... . ... ... ... .. 82 to * — DX4

16 41834—67  SPRING, brakepedalreturn. ....................... 82 to * — DX4

17 42602—78  BUMPER PAD, brakepedal ........................ 82 to * — DX4

18 42634—78  BRAKEPEDAL ....................ccoiiiiiii.. 821to * — DX4

19 42636—81 BRAKELEVER .....................ccivioii... 8210 * — DX4

20 42643—78  BUSHING, brakepedal (2)......................... 82to* — DX4

21 42644—78  WASHER, brakepedal (2) ......................... 82 to * — DX4

22 42645—78  SPRING, brakeratchet............................ 82 to * — DX4

23 42646—82 ~ BRAKEPEDALASSEMBLY......................... 82to * — DX4

24 42647—82  RATCHET, brakelever ............................ 82 t0 * — DX4

25 42648—82  CLEVIS PIN, brake cable (pedalend)................. 8210 * — DX4

27 45070—51A  SPRING, brakecable ............................. 82 to * — DX4

28 47737—82 = BRAKECABLEASSEMBLY ........................ 82 to * — DX4

29 47743—63  RETAINER, brakecable ........................... 821to * — DX4

™ 30 47741—63  SPACER, cable coil (repairs) ....................... 82 to * — DX4

o 31 73092—61B  CLEVIS PIN, brake cable (brakeend) ................ 82to * — DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



32



WHEELS — D3

RETAIL INDEX PART

D17

PRICE NO. NO. NAME USED ON
1 559 COTTERPIN(2) .o e 82to* — D3
2 9033 FRONT WHEELBEARING (2) ..........cooviiiinn. 82to*—D3:
3 41199—66A MOUNTING BOLT, wheelhubs (12) .................. 82to* — D3
- 4 43017—66B WHEELRIM ... ... ... . 82to* — D3
5 43103—72 TIRE,ribtread ............. ... . . . 82to* — D3
6 43104—72  TIRE, fractiontread .............. ...l 82to* — D3
7 43152—66  WHEELNUT(4) ...... ... 8210 * — D3
8 43156—63  VALVE,withcore................ ... ............. 82to* — D3
9 43158—65  TIRE VALVE EXTENSION, frontwheel ................ 82to * — D3
10 43600—63  HUBCAP, frontwheel, right ....................... 82to* — D3
11 43600—65  HUB CAP, left (with hole for valve stem) .............. 82to* — D3
12 43614—66A HUB ASSEMBLY, frontwheel ...................... 82to* — D3
13 43732—63A OIL SEAL, frontwheel (2) ......................... 82to* — D3
14 43738—81  SPACER,frontaxle..........................o.n. 82to* — D3
15 43874—81  FRONTAXLE ....... ..., 82to* — D3
T 16 82704—78  OILSEAL,rearwheel (2) ..............covvvrn.... 82to* — D3
: ! 17 82705—78  BEARING, (cup and cone) rear wheel (2) .............. 8210 * — D3
18 82706—78  RETAINING RING, rearwheel (4) .................... 82to * — D3
19 82707--78A HUB, rear wheel (2) (DANA) ....................... 8210 * — D3
20 82708—78 KEY,rearshaft(2).............................. . 82to* —D3
21 82770—78  WASHER, rearwheel (2) ...............coviie... 82to* — D3
22 83131—63  NUT,rearaxleshaft(2) ........................... 82to* — D3
23 83961—63A HUBCAP,rearwheel ............................. 8210 * — D3

NOTEi Asterisk (*) indicates part is used for latest model year shown on cover.

33

AE LT R N P PR B MO AR NS EY ST S N U




WHEELS — DX4

34




WHEELS — DX4 D18
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 559 COTTERPIN(2) ... .o i, 82 to * — DX4
2 576 COTTERPIN(2) ..., 8210 * — DX4
3 7874 CASTLENUT(2) ............... e 82t * — DX4
4 12028A OIL SEAL, frontwheelhub (2) ...................... 8210 * — DX4
5 41199—66A STUD,hub(8) ......... ... i, 82to * — DX4
6 43017—66B WHEEL, 8in.(4) .......... .. ... . i, 8210 * — DX4
7 43103—72  TIRE, ribtread (8.50x8 —4ply) ................... 8210 " — DX4
8 43104—72  TIRE, traction fread (8.50x 8 — 4ply) ............... 821to * — DX4
9 43152—66  NUT,wheel (16) ................................ 821to * — DX4
10 43156—63  VALVE,withcore................................ 8210 * — DX4
11 43158—65  TIREVALVEEXTENSION ..............0......... .. 8210 * — DX4
12 43480—75  HUB, front wheel — with bearings and seal (2) ... ...... 8210 * — DX4
13 43646—79  CAP hub ....... ... ... ... ... 8210 * — DX4
14 48300—60  BEARINGCUPANDCONE ......................... 82to * — DX4
15 48315—60  BEARINGCUP,only(2) ........................... 82 to * — DX4
16 82704—78  OILSEAL,rearwheel (2) .......................... 821to * — DX4
17 82705—78  BEARING, rear wheel (cupandcone) (2) .............. 82t0* — DX4
18 82706—78  RETAINING RING, rearwheel (4) .................... 821to * — DX4
19 82707—78A HUB,rearwheel (2)............... ... ... .. ... .. 8210 * — DX4
20 82708—78  KEY,rearshaft(2)....................... e 82 to * — DX4
21 82770—78  WASHER,rearwheel (2) .......................... 821to * — DX4
22 83131—63  NUT,rearaxleshaft(2) ........................... 82 to * — DX4
23 83961—63A WHEELCOVER(4) ..........oooiiinnii. 8210 * — DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

35




a8 \
S |
FRONT SUSPENSION

36

MR,
4/»/ i ,‘.;ZL‘:\“
Y TRy
L




FRONT SUSPENSION | | D19

RETAIL INDEX PART

5
PRICE NO. . NO. NAME USED ON E
1 520W COTTERPIN(2) ... 82 t0 * — DX4 ”
2 534 COTTERPIN(2) ..........ooennn.. R 82 to * — DX4 : 7 o
4 3456 PIVOTBOLT(2) ....vvvve e 8210 * — DX4 v
5 4014W BOLT(4) ..o 82to * — DX4
6 4036 BOLT(4) ........ e e 8210 * — DX4
7 4250 SHOULDER BOLT, pivetblock (2) ................... 8210 * — DX4 ‘
8 5748 SPACER, leaf spring mounting — lower............... 821to * — DX4
9 5749 SPACER, a-frame pivot(4) . ........................ 82 to * — DX4 ?
10 6346 WASHER(4) ..................... ... . 82to * — DX4
11 6347 THRUST WASHER, (bronze) (2) .................... 8210 * — DX4
12 6417W WASHER(4) ........... PR 82 to * — DX4
12A  6607W WASHER ... U 82to * — DX4
13 6655 WASHER(2) ...« e 82 to.-* — DX4
14 6698 THRUST WASHER, (bronze) (4) .................... 82 to * — DX4
; 16 7512 LOCKNUT (4) ........ e 82 to * — DX4
e 17 7725 LOCKNUT (4) . .o, 8210 * — DX4
R 18 7753 NUT(4) .o 8210 * — DX4
19 7775 LOCKNUT(4) ..., 8210 * — DX4
20 7836 LOCKNUT(2) ..o 8210 * — DXx4 :
21 7867W CASTLENUT(4) ..o i 821to * — DX4 {
22 43930—75 A-FRAME(2) ...... ..ot 82 to * — DX4 t
23 43933—75 LEAFSPRING............. . oo, 82 to * — DX4 :
24 43934—82  PIVOTBLOCK(2) ...........ooiiieiiaaii. 82to * — DX4
25 @9_3§T7‘5A SPACER, leaf springend (2) ....................... 82 to * — DX4
26 47598—75A * RETAINER PLATE, leafspring ...................... 8210 * — DX4
27 47605—75  RUBBER INSERT, leaf spring ......... e 82 to * — DX4
28 90972—75  GREASEFITTING(4) - ..... ..o, 82 10 * — DX4 f
29 57120—75 TIEROD,short............ ..o, 82 to * — DX4 :
30 57130—75 TIEROD,fong...........c.oumrinnn 82 to * — DX4 i
31 97195—82  KINGPIN(2) ...... ..., 82 to * — DX4
SOt 32 57196—78  STUD, 3/8-16thread — bothends(2) ............... 8210 * — DX4 }
g 33 57210—75  STEERINGARM,right ............................ 82 to * — DX4
it 34 57215—75  BUSHING, steeringarm (2) ........................ 82to * — DX4
i 35 57220—80  STEERINGARM, left ............................. 82 to * — DX4
P g
b
i ~
:
:
K
:
&
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 37




CAUTION
bl sk A Ay
A3 _A_ AL —N
Pk o
AR Aadtan s by
Al Ml

24

DISC BRAKE

38




DISC BRAKE D20
RETAIL INDEX PART
PRICE- NO. NO. NAME USED ON
P 1 515 COTTERPIN ... 82 to * — D3, DX4
L 2 2796W SCREW ... 82 to * — D3, DX4
3 3974HW BOLT(4) ..o 821to * — D3, DX4
4 4036 BOLT ..o 82 to * — D3, DX4
5 4063W BOLT .o 821to * — D3, DX4
6 4085B BOLT(4) <., 82 to * — D3, DX4
7 4725 BOLT o 82 to * — D3, DX4
8 7041 LOCKWASHER (4) . ... 82 1o * — D3, DX4
9 7688 NUT . 82 to*.— D3, DX4
10 7728 CASTLENUT .. ... 82 to * — D3, DX4
11 7729 LOCKNUT. ..., 82 to * — D3, DX4
12 7753 NUT(4) oo P, 82 to * — D3, DX4
13 8858 BALL,camlever(2)...............co e, 82 to * — D3, DX4
14 38078—47  SPRING, brakeshoe........................0... .. 82 to * — D3, DX4
15 41424—63  SPRINGWASHER(6) .. ... . 82 to * — D3, DX4
TN 16 41427—71 BRAKE CAM LEVER . ... .. T 82 to * — D3, DX4
17 41810—64A  SET OF BRAKE LININGS AND RIVETS (174 thick) ....... 82to * — D3, DX4
18 41811—64A BRAKESHOE,rear................... oo, 82 to * — D3, DX4
19 41812—64B BRAKE SHOE, front ........ P 82 to * — D3, DX4
20 41841—63  RIVET, brakelining ............................ .. 82 to * — D3, DX4
21 47742—82  BRACKET —brakeshoe .......................... 82 to * — D3, DX4
22 47744—66  BRAKEDISC............. ... . . . . 82 to * — D3, DX4
23 47755—82  BRACKET, brakemounting .................... ... 82to* — D3, Dx4
24 52083—72  CAUTION LABEL, brake adjustment. ................. -82 to * — D3, DX4
- e 5
. NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 39




FRONT FORK

40




FRONT FORK D21
RETAIL INDEX  PART
PRICE  NO. NO. NAME : USED ON
1 559 COTTERPIN ... o 82t * — D3
2 2828W BOLT(2) oo 8210 * — D3
k 3 3239w BOLT ..o 82to * — D3
4 4411 BOLT (steeringwheel) (2) .................... ... . 821t0* — D3
5 4412 BOLT (tiller) (2) ... 8210 * — D3
6 6701 WASHER (2) ............. ... . ... ... ... ... 82to > — D3
7 7676 NUT 82to* — D3
8 7778 LOCKNUT(2) ... 821to* — D3
] 7947W CASTLENUT ..., 82to* — D3
10 9045 ROLLERBEARING (2)......................... ... 8210 * — D3
11 12009 SEAL(2) ... oo 82to* — D3
12 45529—74  FORKWITHBUSHINGS .................. ... ... . .. 82to* —D3
13 45593—70 ~ FORKSLIDER,right................... ... ... .. 82to* — D3
14 45594—70  FORKSLIDER,left .................... ... ... . .. . 8210 * — D3
15 45599—63  BEARING GUARD, steeringhead ................. .. . 8210 * —D3
16 45599—70  BEARING GUARD, steeringhead ............. ....... 82to* — D3
17 45630—70  BUSHING, forktube (4) ....................... .. .. 8210 * — D3
18 45632—70  SPACER, fork stem .......... e 8210 * — D3
19 45652—74  BRACKET,fork.................... ... ... ... .. 82to* — D3
20 46047—70  LINER, forkspring (2) ......................... . . 82to * — D3
21 46049—63A SPRING(2) ............. e 82to * — D3 |
22 50972—75 ~ GREASEFITTING(2) ................. ... . ... 82to* —D3 |
23 97204—74  SPACER(2) .................. ... ... . ... 8210 * — D3 |
24 83975—37A WASHER .................. ... ... ... ... 82to* — D3 f
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 41
,E;



1 STEERING TILLER

Sy

42



STEERING TILLER

D22
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2828W BOLT(2) .................. T ... 82to*—D3
2 3960W BOLT ..o 82to* — D3
3 4319 BOLT(4) ..o 82to* -~ D3
4 6418B WASHER (steeringwheel) (2) ...................... 82to* — D3
5 6702 WASHER . ....... ... 82to * — D3
6 6714W CWASHER .. 82to* — D3
7 6809 THRUST WASHER, tiller shaft — upper (2) ............ 82t0* — D3
8 7778 LOCKNUT(2) ..o 821t * — D3
9 7993 LOCKNUT. ... 82to* — D3
11 45584—63C BRACKET, steering head (tiller) .. ................... 82to* — D3
12 57011—74  TILLER SHAFTTUBEASSEMBLY ................... 82to* — D3
13 57021—74  TILLERSHAFT ................... e 82to* — D3
14 57026—67  TILLERBAR............ ..o, 8210 * — D3
15 57202—74  SLIDERBLOCK,ftiller............................. 82to* — D3
16 57203—74  CHANNEL, sliderblock ........................ ... 82to * — D3
17 57204—74  SPACER(2) :.............ooiinii 82to*—D3 -
.




44

% z




STEERING WHEEL AND GEAR | D23

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
L NOTE: Related 4 wheel steering parts are shown in front suspension section.
h 1 1783 SCREW .................... e 82 to * — DX4
i 2 3783 BOLT(2) ..o 82 to * — DX4
3 3854 BOLT(4) ..o 821to * — DX4
4 3991 BOLT(4) ..... e 82to * — DX4
5 7039 LOCKWASHER(4) ..., 8210 * — DX4
6 7041 LOCKWASHER(4) ... i, 82 to * — DX4
7 7528 NUT L 821to* — DX4
8 7845 LOCKNUT. ..ot e 821to* — DX4
9 7995 NUT 82 to * — DX4
10 8483 RIVET, scorecard holder (2)......... e 82 to * — DX4
11 31407—80A SPRING, scorecardholder ......................... 82 to * — DX4
12 43805—78  LOCK PLATE, supportblock........................ 82 to * — DX4
13 47585—75A ARM, steeringgear .............................. 82 to * — DX4
14 47596—75  CLAMP, steering column supportblock . .............. 82 to * — DX4
e 15 57066—68  LOCKNUT, steeringgearendcap.................... 82 to * — DX4
16 57067—68  NYLON BUSHING, steeringshaft. ... ................ 82 o * — DX4
~ 17 97070—68 DUSTSEAL ........... ..o oiiiiiiiian., 821to * — DX4
18 57071—68  ADJUSTING SCREW, steering wormgear ............. 82 to * — DX4
19 57074—68 SEAL,endcap.................c.cioiiiniiiiiii.. 821to * — DX4
20 57076—68 ENDGAP ......... ... . ., 82to* — DX4
21 57077—67  DUST COVER, steeringgear........................ 82 to * — DX4
22 57081—67  OIL SEAL, steeringshaft .......................... 82 to * — DX4
23 57082—67  SET OF TWO BEARINGS AND CUPS, wormshaft ... .. ... 82 to * — DX4
24 97084—67 GASKET, sidecover.......................cov... 82 to * — DX4
25 57085—82  STEERING WHEEL,white.......................... 821to* — DX4
26 97088—67 - SIDEGOVER............... ... oiiiiiiniini .. 82to * — DX4 |
27 97090—67  FILLERPLUG ................ .. ... oiiiiiiin.. 821to* — DX4
] 28 57100—82  SCORECARDHOLDER ..................ccocouii.. 82to* — DX4
3 29 57102—82  DECAL, ‘‘Caution, etc.” .......................... 8210 * — DX4 ,
N 30 97135—75A SUPPORT BLOCK, steering columin . ................. 82 to * — DX4 -
31 57226—75  STEERING GEARASSEMBLY ....................... 821to * — DX4 ‘
32 97227—75A SHELL, steeringgearassembly . .................... 8210 * — DX4
N

-
14)]

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

N
N R TS e A 8 AN A NS S 5 K




-

2N

FRONT HOUSING

46




FRONT HOUSING

D24

RETAIL INDEX PART
PRICE NO. NO. NAME ’ USED ON
1 2745 SCREW (4). ... 82to* — DX4
2 6150W WASHER(B) ... 8210 * — DX4.
3 7415 RUBBERWASHER(2) .................covviil... 8210 * — DX4
4 7416 RUBBERWASHER(2) .......... ... .. .. .o ..., 82to * — DX4
5 8212 POPRIVET(8) ...... ...l 82to* — DX4
6 8321 POPRIVET(2) ..o 8210 * — DX4
7 8480 POP RIVET (black aluminum)(3) .................... 821to* — DX4
8 8641B POPRIVET (black) (5) ..................c..... ... 82to* — DX4
9 46941—80  WARNING LABEL, ‘‘For personal safety, etc.”’ ......... 82 to * — DX4
10 50210—79  FRONTHOUSING ....................o oo, 821to * — DX4
12 50583—72  TAPE, front housing— 33in........................ 82 to * — DX4
13 50701—75B FLOORMAT ... ... .. .. ..o, 82 to * — DX4
14 50703—75  MOULDING, floormat . ............................ 82 to * — DX4
15 53286—82  LABEL, ‘‘operating instructions™ ................... 82 1o * — DX4
15A 58510—76  SHIELDKIT, front body cowl ....................... 821to* — DX4
16 58511—76  CHANNEL,trim ................................. 821to * — DX4
17 58512—76  TRIM,channel ................ .. ... ............ 82 to * — DX4
18 58513—76  TRIM, shieidedge ...................... e 821to* — DX4
19 61253—79A

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

NAMEPLATE, ‘‘Harley-Davidson'* ................... 82 to * — DX4

a7




FORK HOUSING, SHIELDS,
ACCESSORY PANEL
AND CARRY-ALL

48

T

el




- FORK HOUSING, SHIE.LDS, ACCESSORY PANEL AND CARRY-ALL

D25
RETAIL  INDEX PART ’
PRICE NO. NO. NAME USED ON
1 1719W SCREW (30). ...ttt eens 8210 * — D3
2 2073W SCREW . .. . e 82to* — D3
3 3491 BOLT(12) ..o e e 82to*—D3
4 3794W SCREW, tiller(2) .........covvvieiii e 8210 * — D3
5 3960W BOLT ..o 821to* — D3
6 3987 BOLT ..o 82to* — D3
7 4017 BOLT ..o e e 821to* — D3
8 5919 SPACER, accessorypanel ......................... 82to* — D3
9 6150W WASHER(40r24) ...t 8210 * — D3
10 6192 WASHER(28) ... 82to* — D3
11 6333 WASHER . ... .. i 82to* — D3
12 6341B WASHER . ... ... .. 82to* — D3
13 6701 WASHER ... ... . 82to* — D3
14 6969 LOCKWASHER . ............ ..., 82t0*—D3.
15 7041 LOCKWASHER(2) ...t 82t0*— D3
2 16 7124 LOCKWASHER, tiller (2) ..............ccovvvven... 82to* — D3
17 7416 WASHER (rubber) ... 82to* — D3
18 7609W LOCKNUT(26) . ......oii i 82to* — D3
19 7748W NUT ... 8210 — D3
20 8112B PUSHNUT, carry-all(4) ......................... . 821to*—D3
21 8321 POP RIVET, nameplate (2) ......................... 821t * — D3
22 8685 POPRIVET(40r24) ...t 8210 * — D3
23 8692 POP RIVET, scorecardclip(2)...................... 821t * — D3
24 31404—80 ACCESSORYPANEL....................ccoievnn, 82to* — D3
25 31407—67 . PENCIL AND SCORECARDCLIP............ . 82t * — D3
26 31407—80A SCORECARDCLIP(2) .........ccoveiiiieiiin... 82to* — D3
27 31414—80  ACCESSORY PANEL,complete ..................... 82to* — D3
28 31415—67  MOUNTING PLATE(2) (tiller) . ............. ...t 82t0* — D3
29 31419—67  STUD, accessorypanel ..............cccvvvvevnnnn. 82to* — D3
30 45581—67A BRACKET, steering head (tiller) . ... ... R 82to* — D3
3 46939—80  WARNING LABEL, ‘‘For Personal Safety,”" etc.......... 82to* — D3
32 50253—66B SHIELD, Jeft.......... ... ... . i 821to*— D3
33 50255—66B SHIELD, right......... e 821t *— D3
34 50260—79 FORKHOUSING ................. ..ot 82t * — D3
35 50303—66A TRIM STRIP, frontshield(2) ...................... . 82to*—D3
36 50304—66  REINFORCEMENT, shields (2) . ..................... 8210 * — D3
37 50528—67A FLOOR MAT, right shield & floorboard . . .............. 82to* — D3
38 50529—67B FLOOR MAT, left shield & floorboard . ................ 82to* — D3
-39 53274—82  DECAL, operatinginstructions . ..................... 821t0* — D3
40 57102—82  DECAL, ‘*Caution,”’ etc. ................covenn.. 82t0* — D3
4 61253—79A NAMEPLATE ...........ciiiiiiiiiiaianenn, 82to* — D3
42 64001—72B CARRY-ALL (betweenseats) ....................... 82to* — D3
43 64003—67 CARRY-ALL,right ............................... 82to* — D3
44 64004—67  CARRY-ALL,left ................. ... ... . ... 82to * — D3
45 64009—63  PAD,carry-all (2)..........cccivieiii i 82to* — D3
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 49

AR AT RPN T oA T T

i
E
k2
3
3
5
g




FRAME AND REAR SUSPENSION — D3

50

e T R




" FRAME AND REAR SUSPENSION — D3 D26

RETAIL INDEX  PART
i PRICE  NO. NO. NAME USED ON
_ 1 515 COTTERPIN(2) <o e 8210 * — D3
2 1357W SCREW (4) . ...ttt et 8210 * — D3
v,» 3 3728 BOLT(5) ...ovevvnnnn.. P 8210 * — D3 é
4 3787 SCREW(2).......0...... S e 8210 * — D3 ‘
5 3950 BOLT (2) « vt 8210 * — D3
6 4017 BOLT(4) - .ottt e 8210 * — D3 ;
7 4376W BOLT(2) oo e e 8210 * — D3
8 4391 . BOLT(4) ..ot e 8210 * — D3
9 4434W BOLT(4) .+ .ot S 8210 * — D3
10 4733 SOREW .\ 8210 * — D3
11 54058 CARRIAGE BOLT (10). ... .. e 8210 * — D3
12 5927 RUBBERWASHER(4) ..... ..o, 8210 * — D3
13 62408 WASHER (2) .« oot 8210 * — D3
14 6403B SPRINGWASHER (2) . ... oot 8210 * — D3
15 6440B WASHER (2) ..ot 8210 * — D3
16 65688 WASHER (2) ..o 8210 * — D3
17 6684 . WASHER (nylon) (2) ...t 8210 * — D3
18 - 7036 LOCKWASHER (12) .~ .ot 8210 * — D3
19 7041 LOCKWASHER (2) ...t 82to * — D3
20 7068 LOCKWASHER (2) v o evoeveee e ... 82t0*—1D3
21 7229W LOCKWASHER (5) . -\ eteee e ee e 8210 * — D3
22 7688 NUT{D) et e e 8210 * — D3
23 7689W NUT(2) oot TR 8210 * — D3
24 7727 LOCKNUT(4)....... e 8210 * — D3
; 25 7741 LOCKNUT(2) ..ot 82t0* — D3
! 26 7742 LOCKNUT(14) . ..ot 8210 * — D3
1 27 7775 LOCKNUT (4) .. .ot 82t0* — D3 |
28 7845 NUT(2) oo e 8210 * — D3 |
30 24798—67  SPACER .. ...\t 82to* — D3 |
31 38713—82  CLAMP, cablestotower............... ... ..., 821t0* — D3 |
32 41690—47  SPRINGWASHER........... T 8210 * — D3
; 34 47017—82  FRAMEWELDMENT................. ..... e 8210 * — D3
| 35 47300—66A BUMPERPLATE(2) .. .oveeneeiiie e 8210 * — D3
; 36 47459—82  REARFORK, complete . ..............cooviiivnn.n. 8210 * — D3
; 37 47524—66  BUSHING, rearfork (2) ..........ccovvnerinennnnnns 82 to * — D3
| 38 50225—73  WARNING LABEL(2) .............. R 8210 * — D3
39 50243—67  BODY SUPPORT, left ........oooeiiieianinn 8210 * — D3
40 50244—67  BODY SUPPORT, right .. ... ... ...cooveeiieinnnn. 82t0* — D3
‘ 41 50271—65 BODYHINGE(2)................. U 8210 * — D3
: 42 50275—66 BODYCUSHION(2) .......ccoviriiiiieennns 8210 * — D3
43 50277—67  REINFORCEMENT, body support(2) ................. 8210 * — D3
44 50356—82 TOWER,controls ............. ... .o iiiioninnt. 82t0* — D3 ~
45 50514—70  FLOORPANEL, I6ft. . ... .ooooeee e 8210 * — D3
B 46 50523—72  FLOORPANEL, fight ...........c0oiiniiiniinnnnns 8210 * — D3
47 52083—72  CAUTION DECAL, frame. .. ........c.ovuvueneniiin. 82 to * — D3
48 53491—65  REINFORCEMENT (2)........ovvrireiinaaainnns 8210 * — D3
49 54514—73  SHOCK ABSORBER . .........oviiniiiiiiinannnns 8210 * — D3
50 54524—73  LOWER BRACKET, shock absorber .................. 82to* — D3
51 54564—73  REARSPRING (2)......covvvnaeeeniinaaennnns 8210 * — D3
52 83004—80 RUBBERBUMPER(2) ....... e 8210 * — D3 e
53 85210—42A - RUBBERBUSHING (2) . .............. e 8210 * — D3
54

85213—42A SHOULDER BOLT, shock absorber (2) . ............... 8210 * — D3

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 51




FRAME AND REAR SUSPENSION — DX4

52




FRAME AND REAR SUSPENSION — DX4

D27

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTERPIN(2) ..o vt 82to * — DX4
2 1357W SCREW (4) ..o v e eve e i 82to * — DX4
3 3728 BOLT(5) ©ovvveeene e iiiiiiiinannaeaenens 82 to * — DX4
4 3787 SCREW (2) . ..o et 82 to * — DX4
5. 3950 BOLT(2) .ovvriiee e e 82 to * — DX4
6 4017 BOLT(4) «ovoieeiei e 82to* — DX4
7 4391 BOLT(4) .ot 82 to * — DX4
8 4434W BOLT(4) ... 82 to * — DX4
9 4733 SCREW .o 82 to * — DX4
10 5927 RUBBERWASHER(4) ..., 82to * — DX4
1 62408 WASHER(2) ..o 82 to * — DX4
12 6403B SPRINGWASHER (2) . ... oivii e 82 to * — DX4
13 64408 WASHER(2) ...ovvne e 82 to * — DX4
14 65688 WASHER(2) .. ovieiee i 82 to * — DX4
15 6684 WASHER(nylon) (2) .........coiiiiiiii et 82 to * — DX4
16 7036 LOCKWASHER (12) ...t 82 to * — DX4
17 7041 LOCKWASHER(2) ..... ..o 82 to * — DX4
18 7068 LOCKWASHER(2) .........coiiiiii e 82 to * — DX4
19 7229W LOCKWASHER(S) . ... ..ot 82 to * — DX4
20 7688 NUT(2) oo e 82 to * — DX4
21 7689W NUT(2) oo e 82 to * — DX4
22 Tz LOCKNUT(4) ........ e 82 to * — DX4
23 74 LOCKNUT(2) ..o ee v e 82to * — DX4
24 7742 LOCKNUT (14) . ...t e 82 to * — DX4
25 7775 LOCKNUT (4) ..o oot 82 to * — DX4
26 - 7845 NUT(2) oo e 82 to * — DX4
27 8685 RIVET(24) .......... T 82 to * — DX4
28 11445 GROMMET, rubber........ e e 82 to * — DX4
29 24794—67  SPACER.......... ...t 82 to * — DX4
30 38713—82  CLAMP, cablestotower..................... ..o 82 to * — DX4
31 41690—47  SPRINGWASHER........... ..ot 82t0 * — DX4
33 47300—66A BUMPERPLATE(2) ................... e 82 to * — DX4
34 47459—82 REARFORK,complete .....................c.on. 82 to * — DX4
35 47524—66  BUSHING, rearfork(2) ..ot 82 to * — DX4
36 ~ 47807—82 FRAME........... e e e 82 to * — DX4
, 37 50225—73  WARNINGLABEL(2) ............ e 82to* —DX4
38 50243—67  BODY SUPPORT,left ...............cccoviiiintn, 82to * — DX4
39 50244—67  BODY SUPPORT,right ................c.oinitn. 82 to * — DX4
40 50271—65 BODYHINGE(2)...............covinirineeanns 82 to * — DX4
4 50275—66 BODYCUSHION(2) .............coiiiiiiinnnane, 82to* — DX4
42 50277—67  REINFORCEMENT, body support(2) ................. 82 to * — DX4
43 50357—82  TOWER,controls ..............covevnivnenanann, 82 to * — DX4
44 50578—75 FLOORBOARD (2)..........cociviniiiinnnenene, 82to * — DX4
45 50700—75 FLOORTUNNEL...............ccoiiiieiiiain, 82 to * — DX4
46 50702—75B FLOORMAT(2)........coiiiiviiiiiiiiidenn. 82 to * — DX4
47 52083—72  CAUTION DECAL, frame...................... PR 82 to * — DX4
48 53491—65 REINFORCEMENT(2)............ccovvieinnnnn, 82to * — DX4
49 54514—73  SHOCKABSORBER .................ccciiiiiininn. 82 to * — DX4
50 54524—73  LOWER BRACKET, shock absorber .................. 82to* — DX4
51 54564—73 REARSPRING(2)...........cooiiiiiiiiiiinn, 82to* —DX4 . e
52 83004—80 RUBBERBUMPER(2) ..........ccooviiiiiiieninn 82 to * — DX4
53 85210—42A RUBBERBUSHING(2)............... e 82to * — DX4
54 85213—42A SHOULDER BOLT, shock absorber (2} ............ .... 82to* — DX4

NOTE:

Asterisk (*) indicates part is used for latest model year shoWn on cover.

53




FRONT BUMPER — D3

FRONT BUMPER — D3

D28

USED ON

..................................... 8210 * — D3
......................................... 8210 * — D3
e 8210 * — D3
................................... 8210 * — D3
................................... 8210 * — D3
............................... 82t0 * — D3
....................................... 8210 * — D3
e 8210 * — D3
............... . ... ...... B2t0*—D3
.................... 8210 * — D3

LOCKWASHER (3)

BUMPER, right
CENTER SUPPORT, front bumper

CWo~NOU WM =

—_

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

v




FRONT BUMPER — DX4 6\

FRONT BUMPER — DX4 D29

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2004 SCREW(4)................ e 82 to * — DX4
2 3419 BOLT(4) ... PR 82 to * — DX4
3 6701 CWASHER(4) oo 8210 * — DX4
4 7710W LOCKNUT(4) . ..o 82 to * — DX4
5 7778 LOCKNUT (4) .. ... 82 to * — DX4
6 . 91035—78  END CAP, bumper channel (2) ................. e 82 to * — DX4
7 91115—75B CHANNEL, frontbumper .......................... 82 to * — DX4
8 91116—75  RUBBER INSERT, front bumper channel .............. - 82to* — DX4 : '

5 NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 55




| REAR BUMPER

P
\‘3}
I8 )




REAR BUMPER D30
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 4017 BOLT(4) ... e 82 to * — D3, DX4
2 5450C CARRIAGEBOLT(2). ... ..o e, 82 to * — D3, DX4
3 5927 RUBBERWASHER(6) ...............ccovee .. 8210 * — D3, DX4
4 6702 WASHER(2) ... 8210 * — D3, DX4
5 7041 LOCKWASHER(4) ...... ..., 82 to * — D3, DX4
6 7740 LOCKNUT(B) ..., 82to* — D3, DX4
7 44911—63  REARBUMPERBRACKET(2)...........covirenn.. 82 to * — D3, DX4
8 44912—63A CARRIAGEBOLT(4).........ovneeeeeeanan. 82 to * — D3, DX4
9 44913—63B BUMPER, left(rear) . .................covvenin.... 82 to * — D3, DX4
10 44914—63A BUMPER, center(rear) ....................c....... 82 to * — D3, DX4
11 44915—63B BUMPER, right(rear)............................ . 82to* — D3, DX4
12 44917—63  SPACER, rear bumper mounting (at sides) (2).......... 82 to * — D3, DX4
13 90347—80  BRACKET, body reinforcement (2)................... 82to* — D3, DX4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 57

A s NP T YO S AT TP A I AT,

T T RN RE AR EA R




BAG HOLDERS

58

S
SRS

£

£




|
i
3
i
i
1
4

BAG HOLDERS D31
RETAIL INDEX PART

PRICE NO. NO. NAME USED ON

- 1 1357W SCREW (4) . ... e 82 to * — D3, DX4

N 2 3974HW BOLT(2) ..o 82to * — D3, DX4

i 3 6228W WASHER(4) ... e 82to * — D3, DX4

’ 4 7036 LOCKWASHER(4) . ... 82 to * — D3, DX4

5 7041 LOCKWASHER(2) ... ... 82 to * — D3, DX4

6 7736 ACORNNUT(2) .. e e e 82 to * — D3, DX4

-7 7737W ACORNNUT(4) ..... [ 82to * — D3, DX4

8 7742 LOCKNUT (4) ..o e e 82 to * — D3, DX4

8A 8321 POPRIVET(B) ....cvveeie i 82 to * — D3, DX4

9 11417 GROMMET, bagrack(2) ...t 82 to * — D3, DX4

10 53470—71 CARRIER,bagholder............................. 82 to * — D3, DX4

11 53487—65 HOOK,bagholder (2)..............cooiiiiinn. 82 to * — D3, DX4

12 53488—67  BAGHOLDER (lesshooks) ............... ... ..ot 82 to * — D3, DX4

13 53488—71 BAGHOLDER (cradletype)................ooviinnnn 82to * — D3, DX4

14 53491—65  REINFORCEMENT (2).........cooiiiiiiiiinn, . 82to* — D3, DX4

15 53493—71  BAG HOLDER, complete (cradletype) ................ 82 to * — D3, DX4

16 53496—67 BRACKET,baghoider ............... ... ... ... ... 82 to * — D3, DX4

17 53547-82 REINFORCEMENTRING(2) ........coooviiiiiitn 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 59

RN OO T P KR OIS A T AR B INNNOB S IIORAN ALt




@ . SEAT, HANDRAIL, AND BEVERAGE HOLDER
—14

60




SEAT, HANDRAIL AND BEVERAGE HOLDER

OO~ B WN =

NAME : USED ON

SCREW (2). ... 82 to * — D3, DX4
BOLT(4) ..o 82to * — D3, DX4
BOLT(2) ... 82 to * — D3, DX4
BOLT(8) .o . 8210 * — D3, DX4
WASHER, (rubber)(4)............................ 82 to * — D3, DX4
WASHER(8) ..... ..o 82to * — D3, DX4
WASHER(6) ................................... 821t0*— D3, DX4
LOCKWASHER(22) . ....... ..o, 82to * — D3, DX4
LOCKWASHER(8) ..., 82 to * — D3, DX4
LOCKNUT(2) ... 82 to * — D3, DX4
NUT(B) .o 82to* — D3, DX4
NUT(8) .............. e 82 to * — D3, DX4
BEVERAGEHOLDERKIT........................... 821to* — D3, DX4
CUP, beverage holder (2).......................... 82 to * — D3, DX4
CANVAS SEAT COVER (covers both seats) ............ 82 to * — D3, DX4
SEATCUSHION(2) ......... ..., 82 to * — D3, DX4
COVER, seat bottomcushion ....................... 82to * — D3, DX4
STUD, seat bottom cush. 5/16-18 x 5/16-24 x 2-3/8 (8) 82 to * — D3, DX4
SEATBACKPAD(2)..........oooeivine ., 821to * — D3, DX4
COVER, seatbackpad ............................ 82 to * — D3, DX4
SUPPORT, seatbackpad(4) ....................... 82to * — D3, DX4
HANDRAIL, right ........... ... .. ... ... ... ....... 82 to * — D3, DX4
HANDRAIL, left ................................. 8210 * — D3, DX4
SPACERBLOCK(4) ..., 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

B i A o g o T e T N TS TR 000 5t o I R A e e T T A A ATt T e

CTE

AP T AAEA Ry o d T A B AT F R

S AT T



62




BODY D33
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 559 COTTERPIN ..., 82 to * — D3, DX4
2 2420 SCREW (). ......covivi i, 82 to * — D3, DX4
3 4391 BOLT(4) ..o 82 to * — D3, DX4
4 6182W WASHER(12) ... ..., 82to * — D3, DX4
5 6257W WASHER(B) . ... 82 to * — D3, DX4
6 6702 WASHER(B) ..., 82to* — D3, DX4
7 6716 WASHER(2) ..., 82 to * — D3, DX4
8 7036 LOCKWASHER(6) ...................cc i, 82t * — D3, DX4
9 7683 LOCKNUT(6) . ..., 82 to * — D3, DX4
10 7688 NUT(B) ..o 821to * — D3, DX4
11 7727 LOCKNUT(4) . ..o, 82 to * — D3, DX4
12 8112B SPEEDNUT(4) ..., 82to * — D3, DX4
13 8641B POPRIVET(12) ..., 82 to * — D3, DX4
14 8683 POPRIVET(2) ..............oon... e 82 to * — D3, DX4
15 8689 POPRIVET(12) ..., 82 to * — D3, DX4
16 8692 POPRIVET(10) ..., 82 to * — D3, DX4
16A 29278—82  MOULDING, countrol tower cutout................... 82 to * — D3,DX4
17 33799—82  DECAL, keyswitch ............................... 82 to * — D3, DX4
18 41049—70 SPRING ....... ... 82 to * — D3, DX4
21 50241—67  BODYSUPPORT(2) ..., 82 to * — DX4
22 50257—79A INSULATIONPAD.............covveenni., 82 1o * — D3, DX4
23 50269—82  BODYASSEMBLY ...............co v, 82 to * — D3, DX4
24 50271—65  BODY HINGE(2)....... e 82 to * — D3, DX4
25 50275—66  PAD, reinforcement sirap (2) ......... e 82 to * — D3, DX4
26 50278—67A MAT, bagwell, right .......................... ... 82 to * — D3, DX4
27 50279—67A MAT, bagwell, left. .. ............................ 82 to * — D3, DX4
28 50280—63A  GOLF CAR CANVAS COVER (for cars with tiller) .. ... .. .. 821to* — D3
29 50281—67  GOLF CAR CANVAS COVER (for cars with steering wheel) . 82 to * — DX4
30 50287—72  GOLF CAR CANVAS COVER (4wheel) ................ 8210 * — DX4
31 50301—82 BODYTRIM ............ A 82 to * — D3, DX4
32 50346—79A REINFORCEMENT STRAP, body (2)................ .. 82to* — D3, DX4
33 50347—80  BRACKET, body reinforcement (2)................... 82 to * — D3, DX4
34 50352—82  BODY REINFORCEMENT, front..................... .. 82to* — D3
34A 50359—82  GASKETPAD,fower.............................. 82 to * — D3, DX4
35 92042—72  COLLAR ......... ... ... i, 82 to * — D3, DX4
36 52052—~72  LEVER ........... ... 82 to * — D3, DX4
37 52085—80  BODY LATCH,complete........................... 82 to * — D3, DX4
38 52136—80  LATCHBRACKET ..............0. .. ..o .. 82 to * — D3, DX4
39 59598—69  SPLASHGUARD (2)........ ..o, 82 to * — D3, DX4
41 59607—64A 'REARSPLASHGUARDKIT......................... 82 to * — D3, DX4
42 59794—69A BRACKET, splashguard (2)........................ 82 to * — D3, DX4
43 61307—75A NAMEPLATE ... ... .. ... ., 82 to * — D3, DX4
43A 61564—82  RUBBER BUMPER, fuel tank door ................... 82 to * — D3, DX4
44 64001—72B CARRY-ALL ....... ..., 82 to * — D3, DX4
45 64009—63  PAD, fitterbox (2) . .......... .o i 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

63




WINDSHIELD

\\\\\\ /l

64




| WINDSHIELD

D34
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
NOTE: This windshield can be used only when sun top is instailed.
1 2612 SCREW (2) ... oo e 82to * — D3, DX4
2 4036 BOLT(2) . i e 8210 * — D3, DX4
3 5965B SPACER, pivot bushing (2) ........................ 821to * — D3, DX4
4 6150w WASHER(B) ... oo eee e 82to * — D3, DX4
5 6266 WASHER(2) ... .o 82to * — D3, DX4
6 7015 LOCKWASHER(2) ..ot eeeee 82to * — D3, DX4
7 7608 NUT(2) oo i 82 to * — D3, DX4
8 7725 LOCKNUT (2) ... oe et 8210 * — D3, DX4
9 8212 POPRIVET(8) + .o\t eeee it .. 82to* — D3, DX4
10 8528W POP RIVET, garment box clip (3) retainer (3) ........... 82to * — D3, DX4
11 " 8685 ~ POPRIVET, garmentbox (6) ....................... 82to * — D3, DX4
12 40522—63  PIVOT BUSHING, windshield (2} .................... 82to * — D3, DX4
13 58011—74 WINDSHIELD ASSEMBLY .................ccoen... 821to * — D3, DX4
14 58012—74  WINDSHIELD ........ ... 82to * — D3, DX4
15 58032—74  REINFORCEMENT, garment box — front(2) ........... 82to * — D3, DX4
16 58034—74 REINFORCEMENT .........:.....c.oiiiiiia .. 82to * — D3, DX4
17 58054—74  STRIP, front. .. .. . e 82to * — D3, DX4
18 58059—74  BRACKET,upperleft ........ ... .. ... ... .. 82to * — D3, DX4
19 58060—74  BRACKET, upperright .. ... ... ... ... ... ....... 82 to * — D3, DX4
20 58103—74  GARMENT BOX ASSEMBLY .......... e 82to * — D3, DX4
21 58105—74  CLIP, windshield storage (2) ....................... 82 to * — D3, DX4
22 58108—74  TAPE,windshield(2) .............. ..., 82to * — D3, DX4
23 58174—74  TRIM STRIP, garmentbox ......................... 82 to * — D3, DX4
24 58175—74  CLIP,garmentbox (3) ....... ..o, 82 to * — D3, DX4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 65

A e RN LA,




@ ,
w7

66



3
i
1
i
i
i
i
|
f
-1
i
|
i

 FUELTANK

D35
{ RETAIL INDEX PART
. PRICE NO. NO. NAME USED ON
N 1 1608 SCREW (B). .o e e i e i 82 to * — D3, DX4
= 2 2541 SOREW (3) . oo e e 82 to * — D3, DX4
J 3 2667 BOLT(2) « v eveeneeeeeeeeeeaeneeenneee 82 to * — D3, DX4
4 7740 LOCKNUT (2) .. ovoeieve e eieiceee e 82 to * — D3, DX4
5 8141 SPEEDNUT(3) .\ovvviiiniei e 82 to * — D3, DX4
6 8683 POP RIVET, nameplate . .. ......cooivninincninns 82 to * — D3, DX4
7 8687 POP RIVET, fuel tank filler door (6) ................-. 82 to * — D3, DX4
8 9993 CLAMP, fuelhose — 1/2(4) ......covevnniininns 82 to * — D3, DX4
9 61094—75 HOSEFITTING, fueitank ............ooivvvnennens 82 to * — D3, DXx4
10 61114—48  GASKET,fillercap .......covovvvurnannerneenns 82 to * — D3, DX4
11 61117—71A GASKET, fillercap ........coovevinenennaans 82 to * — D3, DX4
12 61247—75  VENT FITTING, fueltank ............ooovenneennnn 82 to * — D3, DX4
A 13 61248—75  BASEPLATE,fuelfank............coooveiinanins 82 to * — D3, DX4
14 61251—75 FUELTANK, ORIy . ..o.ovni s 82 to * — D3, DX4
g 15 61252—75  CAP, fuel tank — with fueigage..................... 82 to * — D3, DX4
) 16 61252—80  CAP,fueltank ............oovromaneiinnianens 82 to * — D3, DX4
17 61301—81  DOOR, fueltankfiller .............ooveineenns 82 to * — D3, DX4
18 61307—75A NAMEPLATE ........... e 82 to * — D3, DX4
19 61308—75  VINYLPAD, fueltankstrap(2) .............c.oovvee 82 to * — D3, DX4
20 61309—75  STRAP, fueltank —lower{2) ............ccoovnennn 82 to * — D3, DX4
21 61310—75  STRAP, fueltank —upper(2) ...........coovnvens 82 to * — D3, DX4
28 61810—81  HINGE, fueltankdoor ............ovvviiineneenes 82 to * — D3, DX4
29 61812—75  RUBBER SPACER BLOCK, fueltank(2) ............... 82 to * — D3, DX4 .
30 61813—80  HINGE, fueltankdoor ........c...coveviiennnnnns 82 to * — D3, DX4
31 62346—75  FUEL STRAINER, infueltank..................oonnn 82 to * — D3, DX4
32 §2350—63  FUELFILTER ......o. e 82 to * — D3, DX4
‘ 33 63509—75  HOSE,infueitank ............cooiiioiiinennnnnnn 82 to * — D3, DX4
34 91847—63A  FUEL INSTRUCTION LABEL .. vt 82 to * — D3, DX4
~
] NOTE: Hose is sold only in bulk length under Part No.
- 63501—68. Cut correct lengths from this hose.
35 63501—68  HOSE, 3/8 1.D. x 5/8 0.D. fabric reinforced rubber
P (B R e 82 to * — D3, DX4
)
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 67

o v T T S

SN BTN,

R PRI PR L AR LB DAL PN Vs ADIDTIRIDS




EXHAUST SYSTEM

£

EXHAUST SYSTEM ' D36
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 6701 WASHER(2) ... 8210 * — D3, DX4

2 7525 LOCKNUT (4) ... 82 to * — D3, DX4

3 7759 NUT(2) .o 821to * — D3, Dx4

4 65231—82 MUFFLER .......... ... ... ... . ciiiiiiian.. 8210 * — D3, DX4

5 65267—82  GASKET,flange ...........................c..e. 8210 * — D3, DX4

6 65273—82 CLAMP, muffler................................. 8210 * — D3, DX4

7 65457—82 EXHAUSTPIPE....................c.coiviiiienn. 82to * — D3, DX4

8 65520—82  FLANGE, exhaustpipe............................ ~82to* — D3, DX4

68 NOTE: - Asterisk (*) indicates part is used for latest model year shown on cover.




TR IO

e Y AN L Ly Uh ORI s AN

o e TR A LS NI

BATTERY D37
Hk, RETAIL INDEX PART
Sl PRICE NO. NO. NAME USED ON
1 6703 WASHER (2) ..o eeriaiienieia e 82 to * — D3, DX4
2 7742 LOCKNUT (2) e oveveeieaienienieeees ..... 82t0* — D3, DX4
3A 66086—80  BOLT, batteryterminal .............ocoviinennnn 82 to * — D3, DX4
4 66323—80  ROD, batteryholddown (2) ............coovvvenvnnn 82 to * — D3, DX4
5 66388—64  BRACKET, batteryholddown.............covvnnnne. 82 to * — D3,-DX4.cn-

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 69




W  WHITE

R RED

e O ORANGE
i . GN GREEN
vy 24 GY GRAY
o BE BLUE
R BK BLACK

i
S

70




WIRING ' D38
RETAIL INDEX PART i %
PRICE NO.  NO. NAME USED ON :
1 3000 SCREW (3). ..ot 82 to * — D3, DX4
2 3204w SCREW .. ... 82to * — D3, DX4
3 6702 WASHER(2) ...t e 82 to * — D3, DX4
4 6716 WASHER(2) ... 82 to * — D3, DX4
5 7069 LOCKWASHER(2) . ...t 82 to * — D3, DX4
6 7634 NUT(2) o e 82 to * — D3, DX4
7 7753 NUT(2) .o e 82 to * — D3, DX4
8 7807W NUT . 82 to * — D3, DX4
9 9857 WIRE TERMINAL, ringtype ............. ..ot 82 to * — D3, DX4
10 9858 CONNECTOR,wire . .........c.o it 82t * — D3, DXx4
1 9884 WIRE TERMINAL, flagtype .............. i 82 to * — D3, DX4 ;:
12 9911 WIRE TERMINAL, ringtype{4) ..................... 82 to * — D3, DX4
13 9922 - WIRE TERMINAL, ringtype{(4) ..................... 82 to * — D3, DX4 i
14 10047 CLIP,cables. ............ci i 82 to * — D3, DX4
15 11414 GROMMET ... .. i 82 to * — D3, DX4
16 30083—69C STARTER-GENERATOR (Hitachi) .................... 82 to * — D3, DX4
17 30394—77  HARDWAREKIT, (DF-terminals) .................... 82 to * — D3, DX4
18 30395—77  HARDWAREKIT, (F-1 & F-2terminals) ............... 82 to * — D3, DX4
19 30446—77  HARDWAREKIT, (A-1 &A-2terminals) ............... 82 to * — D3, DX4
20 30461—77  THRU-BOLT, with washers and lockwashers (2) ........ 82 to * — D3, DX4
21 30491—80 CABLE,breakerplate............................. 82 to * — D3, DX4
22 31601 —63A SPARKCOIL........... ..o, 82 to * — D3, DX4 |
23 31981—82  WIRE, spark plug......... P 82 to * — D3, DX4 i
24 32301—78A SPARKPLUG ............. ... ..., 8210 * — D3, DX4 |
25 66086—80  BOLT,sidemount(2)................. T 82 to * — D3, DX4 |
26 70015—82  MAINWIRINGHARNESS . ..., 8210 * — D3
70019—82 MAINWIRINGHARNESS ................ ... ... ... 82 to * — DX4 |
27 70026—82  CABLE, buzzertoground.......................... 82 to * — D3, DX4 |
29 70056—82  CABLE, keyswitch............................... 82 to * — D3, DX4 |
30 70062—82  CABLE, keyswitch............................. .. 82to* — D3, DX4 |
31 70081—82 CABLE, keyswitch............................... 82 to * — D3, DX4
32 70196—80  CABLE, battery (positive).......................... 82 to * — D3, DX4
33 70351—72  WIRE, solenoid to starter - generator F2 terminal ....... 82 to * — D3, DX4
; ' 34 70458—80  CABLE, battery (negative) ......................... 82 to * — D3, DX4
35 70581—73  CONNECTOR, wire(2) ..., 821to* — D3, DX4 -
36 70584—69  INSULATOR, flagterminal (2) ...................... 82 to * — D3, DX4
37 71402—79 REVERSEBUZZER .....................coeiin... 82 to * — D3, DX4
38 71470—63D SOLENOID SWITCH ......... e 82 to * — D3, DX4
; 39 71506—63 MICROSWITCH ............ ... ..., 82 to * — D3, DX4
J 40 71509—70 CUP,microswitch .......... .. ... ...t 82 to * — D3, DX4
| » 41 71514—868A COVER,plunger.............c.oviiiiiiiiniann... 82 to * — D3, DX4
42 71762—82  IGNITION SWITCH, forward-reverse ................. 8210 * — D3, DX4 -
v : 43 74509—76  VOLTAGE REGULATOR............ e 82 to * — D3, DX4
44 74592—68 CIRCUITBREAKER.................. ... 82 to * — D3, DX4
45 74886—67  DIODE, speedswitch . ............................ 82 to * — D3, DX4

- NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 71




o= = =)
g ———
3/@ ITT— ¢ T J©/

Catiinnni K)’i @

.5
.2 1

5
: "

\ )
1
14 S

-—

\
14 5/ 5
\
BORC oi

Color Code

W — White
R — Red
BK — Black
BE — Blue
GY — Gray
GN — Green
O — Orange

e !

WIRING HARNESS

72

&
Ny
R

AR
Ly Ny



WIRING HARNESS D39

RETAIL INDEX PART

E
;
:
;
;

PRICE NO. NO. NAME USED ON
. -
SN 1 9857 WIRE TERMINAL, ringtype (6} ..................... 82 to * — D3, DX4
Y 2 9858 CONNECTOR, Wire (2) . ... ...cvvreiiierniennenns 82 to * — D3, DX4
% 3 9911 WIRE TERMINAL, ringtype (4) .............ccoenntn 82 to * — D3, DX4
4 9922 WIRE TERMINAL, ring type (4) ..................... 82 to * — D3, DX4
5 10006 STRAP,cables(4) ...........cooviiiiiiiin 82 to * — D3, DX4
6 70015—82  MAINWIRINGHARNESS .......................... 82t0* —D3
7 70019—82  MAINWIRINGHARNESS .. ........................ 82 to * — DX4
8 70026—82  GROUND STRAP, reversebuzzer .................... 82 to * — D3, DX4
9 70056—82  CABLE, key switch to starter — generator ............ 82 to * — D3, DX4 ‘ E;
70062—82  CABLE, key switch to starter — generator ............ 82 to * — D3, DX4 E
70081—82  CABLE, key switchtoground....................... 82 to * — D3, DX4
10 70164—69A GROUND STRAP,engine ...................c...v... 82 to * — D3, DX4 ;
1 70196—80  BATTERY CABLE, positive ......................... 82 to * — D3, DX4
12 7035172  WIRE, solenoid to starter — generator F2 terminal .. .. .. 82 to * — D3, DX4 |
13 70458—80  BATTERY CABLE, negative ............ e 82 to * — D3, DX4 :
14 70551—69  CONDUIT, 1/81.D. x 10 ft. ig. black vinyl (hi-temp.) .... 82 to * — D3, DX4 ‘7
70552—69  CONDUIT, 3/81.D.x 10 ft. Ig. black vinyl .. ........... 82 to * — D3, DX4
70553—69  CONDUIT, 7/161.D. x 10 ft. Ig. black vinyl ... ......... 82 to * — D3, DX4
70554—69  CONDUIT, 1/41.D. x 101t. Ig. black vinyl ............. 82 to * — D3, DX4
70555—69  CONDUIT, 1/41.D. x 10 {t. Ig. black vinyl (hi-temp.) .... 82 to * — D3, DX4
70556—71  CONDUIT, 5/161.D. x 10 t. Ig. black vinyl .. .......... 82 to * — D3, DX4
70558—71  CONDUIT, 1/21.D. x 10 ft. ig. black vinyl . . ... ... ... .. 82to* — D3, DX4
70559—71  CONDUIT, 1/81.D. x 101t. Ig. black viny! ............. 82 to * — D3, DX4
15 70581—73  CONNECTOR(2)..........cooiiiiieiiiaanns, 82 to * — D3, DX4
16 70584—69  INSULATOR, flagtype (2) .............cooovnn... 82 to * — D3, DX4
17 74886—67  DIODE, speedswitch ............................. 82to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 73




2
\

MISCELLANEOUS ELECTRICAL

e

T

N 7
N




{
i
§
i
i
i
|
|
]
4

MISCELLANEOUS ELECTRICAL D40
RETAIL INDEX PART
PRICE NO. NO. NAME
1 2551W BOLT . 82 to * — D3, DX4
2 3728 BOLT ... 82 to * — D3, DX4
3 4008 SCREW ... 82 to * — D3, DX4
4 7036 LOCKWASHER .. ......... . 82 to * — D3, Dx4
5 7689W NUT L 82 to * — D3, DX4
6 7742 LOCKNUT. ... 82 to * — D3, DX4
7 9857 WIRETERMINAL ........... ... . ... .. .......... 82 to * — D3, DX4
8 9858 WIRETERMINAL . ........... 82 to * — D3, DX4
9 9911 WIRE TERMINAL, Fingtype . . ... vo oo, 82 to * — D3, DX4
10 9922 WIRE TERMINAL, Fing type . ... .vvvonreonnennn. .. 82 to * — D3, DX4
11 9927 CLIP. . 82 to * — D3, DX4
12 9958 CABLECLAMP, (2) ...ttt 82 to * — D3, DX4
13 10006 CABLESTRAP . ... ... 82 to * — D3, DX4
14 10016 CABLESTRAP . ... .. 82 to * — D3, DX4
16 10047 CLIP . 82 t0o * — D3, DX4
17 38713—82 CLAMP........... S 82 to * — D3, DX4
18 49079—72 SPACER.................... P P 82to * — D3, Dx4
19 70576—68  WIREGCONNECTOR. ............ ...ttt 8210 * — D3, DX4
20 70581—73  CONNECTOR .........coiiiiiiieiiiennns. 82 to * — D3, DX4
21 70584—69  INSULATOR, flagterminal ......................... 82 to * — D3, DX4 3
22 74886—67  DIODE, speed switch .. ..........ooveneneenenn.n. 82 to * — D3, DX4
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 75




@

—
g—

~—
.\l ! 1
‘®;" © SWITCHES <

76




SWITCHES D41
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3204w SCREW, (5) ..., . 82to* — D3, DX4
2 7036 LOCKWASHER(2) ..., 82 to * — D3, DX4
3 7041 LOCKWASHER(2) .........cooovvienn i, 82to* — D3, DX4
> 4 7069 LOCKWASHER(2) ............covee . 82 to * — D3, DX4
5 7118 LOCKWASHER (2) ... ..., 82 to * — D3, DX4
6 7130W LOCKWASHER ................ ... i, . 82to* — D3, DX4
7 7229W LOCKWASHER . ........... ..o, 82to* — D3, DX4
8 7638 NUT(4) oo 82 to * — D3, DX4
9 7676 NUT(2) oo 8210 * — D3, DX4
10 7688 NUT(2) oo 821to * — D3, DX4
11 7753 NUT(4) oo 821to* — D3, DX4
12 7807W SPEEDNUT ... 82to * — D3, DX4
13 8687 POPRIVET(2) ..o, 82 to * — D3, DX4
14 33799—82  KEYSWITCH DECAL, forward-off-reverse ............. 8210 * — D3, DX4
15 71402—79  BUZZER, TeVErse .................coooooeooi . 82 to * — D3, DX4
/ N 16 71470—63D SOLENOIDSWITCH ................0oooo 82to * — D3, DX4
: J 17 71506—63  MICRO-SWITCH, accelerator pedal .................. 82 to * — D3, DX4
18 71514—68A  RUBBER COVER, micro-switch plunger............... 82to* — D3, DX4
19 71762—82  KEYSWITCH ................ o i, 82 to * — D3, DX4
20 74509—76  VOLTAGE REGULATOR (Hitachi) .................... 82to * — D3, DX4
21 74592—68  CIRCUITBREAKER...............o.o0'oo 82 to * — D3, DX4
S
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 77

R e A S R R R S T KR R KR A M S A S TR,

R R A K T A AR APV




78




REAR AXLE AND DIFFERENTIAL — DANA ' : D42

RETAIL INDEX PART

PRICE NO. NO. NAME : USED ON

TN 1 559 COTTERPIN(3) ................. e 82to * — D3, DX4

' 3 2 4733 SCREW (2). ...t 82 to * — D3, DX4

/ 3 41199—66A MOUNTING STUD, wheelhub(8) ................... 82 to.* — D3, DX4

4 54524—73  MOUNTING BRACKET, shock absorber ............... 82 to * — D3, DX4

5 82702—78  AXLESHAFT,right .............................. 82to * — D3, DX4

6 82703—78  AXLESHAFT,left..................... ... .. ..... 82 to * — D3, DX4

7 82704—78  OILSEAL,axleend(2).......:.....coviieiaiiin. 82to * — D3, DX4

8 82705—-78 BEARING,axleend(2).................c.ccoiuvinnn. 8210 * — D3, DX4

9 82706—78  RETAINING RING, axle bearing (4)................... 82 to * — D3, DX4

10 - 82707—78A HUB,rearwheel(2).................cciiin.... 82 to * — D3, DX4

11 82708—78 KEY,hub(2) ............ ..o 82 to * — D3, DX4

] 12 82712—78  COTTERPIN,pinionnut ........................... 82 to * — D3, DX4

13 82713—78  CASTLENUT,pinion ................covievenen.. 82to * — D3, DX4

i 14 82717—78  THRUST WASHER, pinionbearing ................... 82 to-* — D3, DX4
15 82723—78  BEARING CONE, pinion(2) ................ccoo.n.. 82 to * — D3, DX4 :
SN 16 82724—78  SPACER, pinionbearings .......................... 82 to * — D3, DX4
Lo 17 82728—78  SHIM, differential bearing— .003”.................. 82 to * — D3, DX4 \
8272978  SHIM, differential bearing — .005”. .. .... e 821to * — D3, DX4
82730—78  SHIM, differential bearing — .010”.................. 82to * — D3, DX4 ‘

82731—78  SHIM, differential bearing — .030".................. - 82 to * — D3, DX4

3 18 82732—78  BEARING CUP, differential (2) ...................... 82 to * — D3, DX4

19 82733—78  BEARING CONE, differential (2) . .................... 821to * — D3, DX4

20 82734—78  GASKET, axle housingcover ....................... 82 to * — D3, DX4

| 21 82735—78  BOLT, axle housingcover(8)......................: 82 to * — D3, DX4

22 82736—78 COVER,axlehousing ............................. 82 to * — D3, Dx4

23 82737—78  PLUG, axle housingcover ............... R 82 to * — D3, DX4

24 82749—78  BREATHERPLUG, axle housingcover ................ 82 to * — D3, DX4

25 "82750—78  PLUG,drain............. ... ... ., 82 to * — D3, DX4

- 26 82770—78  WASHER,axlenut(2) ..................coiinn.n.. 82 to * — D3, DX4

i } 27 82772—78  DIFFERENTIALGEARSET ......................... 82 to * — D3, DX4

o 28 82810—82  REAR AXLE AND DIFFERENTIAL ASSEMBLY, complete. .. 82to * — D3, DX4

! 29 82948—73  MATCHED PINIONANDGEAR ...................... 82 to * — D3, DX4

30 83032—73  SHIM, pinion bearing — front —.003” . .............. 82 to * — D3, Dx4

83033—73  SHIM, pinion bearing — front — .005” .. ... e 82 to * — D3, DX4

-83034—73  SHIM, pinion bearing — front— .010” . .............. 82 to *.— D3, DX4

83035—73  SHIM, pinion bearing — front —.030"............... 82to * — D3, DX4

31 83051—73 OILSEAL,pinion .....................ccvin... 82 to * — D3, DX4

32 83072—73  SHIM, pinion bearing — rear — .003” ............... 82to * — D3, DX4

83073—73  SHIM, pinion bearing — rear — .005” . .............. 82 to * — D3, DX4

g 83074—73  SHIM; pinion bearing —rear— .010” ............... 82 to * — D3, DX4

33 83103—73  ROLL PIN, differentialcase ........................ 8210 * — D3, DX4

’. 34 83104—73  SHAFT,idlergear ..................0...ccovn.... 82 to * — D3, DX4

P : 35 83106—63A BOLT,drivegear(4) ....................... e 82 to * — D3, DX4

RNETE 36 -~ 83112—63A BEARINGCUP, pinion (2)..............covvennn.... 82 to * — D3, DX4

37 .~ 83125—73  DIFFERENTIAL CARRIER ASSEMBLY, with gears . ...... 82 1o * — D3, DX4

38. - 83131—63 NUT,axleshaft(2)....................coovviinn.. 82to * — D3, DX4

40 83133—63A WASHER, pinionnut (1)........................... 821to * — D3, DX4

4 83135—82 PINIONYOKE ...........ccooiiiiiin... 82 to.* — D3, DX4

o NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. v 79







SUNTOP ’ D43

RETAIL INDEX  PART

PRICE NO. NO. NAME USED ON
SN 1 2667 BOLT(2) .ot e 82 to * — D3, DX4
iny 2 2818 BOLT(12) o\t e 82 to * — D3, DX4
g 3 2871W BOLT(2) o ovree e 82 to * — D3, DX4
S 4 3987 BOLT(10) ..ot e 82 to * — D3, DX4
5 5919 SPACER(4) ...t 82to * — D3, DX4
6 5947W SPACER(2) ..ot 82 to * — D3, DX4
7 6229W WASHER(6) ................. N 82 to * — D3, DX4
8 6678W WASHER(2) ...t i e 82 to * — D3, DX4
9 6702 WASHER(10) ... e 82 to * — D3, DX4
10 7041 LOCKWASHER(4) ................. e 82 to * — D3, DX4
11 7740 LOCKNUT(22) . ..o e 82 to * — D3, DX4
12 8483 POPRIVET, ridgeplate (4) ............. ... 82 to * — D3, DX4
13 89450—74 SUNTOP,complete ..............covviniiiinn. 82 to * — D3, DX4
14 89451—74  SUPPORT TUBE, leftfront ............ ... ... ... ... 82 to * — D3, DX4
! 15 89456—74  SUPPORT TUBE, rightfront ........................ 82 to * — D3, DX4
P EERN 16 89457—74  COVER,SUNTOP . .....ovveeeeii it iieees 82 to * — D3, DX4
: /;‘ 17 89458—74  CROSSOVER TUBE, upperfront&rear(2)............. 82 to * —.D3, DX4
18 89461—74  SUPPORT TUBE, upper(2)..............covvvvnnn. 82 to * — D3, DX4
; 19 89464—74  RIDGEPLATE . ......cniirii s 82to * — D3, DX4
: 20 89465—74  SPACER, front supporttube, (4) .................... 82 to * — D3, DX4
' 21 89466—74  BUSHING, rear supporttube pivot, (2) ............... 82 to * — D3, DX4
22 89467—74  SUPPORTTUBE,rear(2) .............coviviinns. 82 to * — D3, DX4
23 89470—74  RUBBER WASHER, front supporttube(8) ............. 82 to * — D3, DX4
24 89472—74  BACKING PLATE, rearguide (2)..................:.. 82 to * — D3, DX4 :
25 89474—74  GUIDE, rear supporttube(2) ....................... 82 to * — D3, DX4
26 89475—74 PLATE(2) .........ccoovivv.en. P 82 to * — D3, DX4
27 89476—74  BRACE, front support tube to housing(2) ............. 82 to * — D3, DX4
|
|
; |
|
P
8|
!
| NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 81




FREE WHEELING DEVICE

(]
pd
| <C
__R.,
<
m
S
O
-
R.,
Ll
N
—
m
<
-
K2

82

e e



D44

STABILIZER, TOW BAR, AND FREE WHEELING DEVICE

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 534 CCOTTERPIN . ... 82 to * — D3, DX4
) 2 2818 BOLT ... 8210 * — D3, DX4
3 3960W BOLT(3) ..o 82 to * — D3, DX4
4 3991 SCREW ... 82 to * — D3, DX4
5 4319 - BOLT(2) oo 82 t0o * — D3, DX4
6 6416 WASHER ....... FE 82to * — D3, DX4
7 6701 WASHER ... . ... 82to * — D3, DX4
8 6702 WASHER(2) ...... ... 82 to * — D3, DX4
9 7038 LOCKWASHER(2) ................... . 82 to * — D3, DX4
10 7041 LOCKWASHER ................... ... ... ... ... 82 to * — D3, DX4
11 7729 LOCKNUT. ... 82 to * — D3, DX4
12 7775 NUT(2) .o 82 to * — D3, DX4
13 7778 NUT(2) oo 82 to * — D3, DX4
14 7783 NUT(2) .o 82 to * — D3, DX4
15 8161 LOCKNUT. ... 82 to * — D3, DX4
16 16231—80  STABILIZER BRACKET, engine ..................... 8210 * — D3, DX4
17 16232—70  CLAMP, stabilizer axle tube bracket (DanaAxle) . ....... 82 to * — D3, DX4
18 16241—70  AXLE TUBE BRACKET, stabilizer (Dana Axle)y ..... “.... 82to*.— D3, DX4
19 24794—67  SPACER, stabilizer bar(2)......... ... ... ..., 82to * — D3, DX4
20 24801—80  STABILIZERBAR, zincplated ...................... 82 to * — D3, DX4
21 41130—80  FREEWHEELINGKIT .................. .. .. ... . . 82 to * — D3, DX4
22 41131—80  PIN,lockout.................... ... 8210 * — D3, DX4
23 41132—80 PINHOLDER................ ... 8210 * — D3, DX4
24 41133—80  BELTPULLINGTOOL ......... ..o 82to* — D3, DX4
25 73074—61  SPRING, tow barbracket ..................... ... . 821to * — D3, DX4
26 82004—72A TOW BAR ASSEMBLY, complete .................... 8210 * — DX4
27 82005—72A TOWBAR,only(2)................. 0o 82 to * — DX4
28 82007—74  BRACKETKIT,towbar........................ .. . 82 to * — D3, DX4
29 82009—70A TOW BARASSEMBLY, complete .................... 82t * — D3
30 82011—70  BRACKET,towbar(2) ...................... ... ... 82 to * — D3, DX4
31 82012—70  PIN, tow barbracket ................... .. ... .. . 82 to * — D3, DX4
32 82013—70  CARRIAGE BOLT, tow barbracket . . ........... ... . 82 to * — D3, DX4
33 82014—70  WING NUT, tow bar bracketbolt ................ . ... 82 to * — D3, DX4
34 82015—70  SPACER, tow bar bracketpin....................... 82 to * — D3, DX4
35 85210—42A RUBBERBUSHING(2)................. L 82 to * — D3, DX4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

83

ARV X5 D75 3 B O o 1

A Ul LT

R T AR BT

PRI T

SEVSETN NSy AL i B S

R ARG




COMMON HARDWARE

COTTER PINS

515 COTTER PIN, 1/16 dia. x 1/2 Ig.
520W COTTER PIN, 1/8 dia. x 1 Ig.
534 COTTER PIN, 3/32 dia. x 1 Ig.
551 COTTER PIN, 1/8 dia. x 1/2 Ig.
559 COTTER PIN, 1/8 dia. x 1-1/4 Ig.
576 COTTER PIN, 1/8 dia. x 1-3/4 Ig.
SCREWS
1047 SCREW, No. 8-36 x 1/4 fil. hd.
1198 SCREW, No. 10-24 x 1/2 Pozidriv fil. hd.
1240W SCREW, No. 10-32 x 1-1/2 fil. hd.
1302 SCREW, No. 10-24 x 5/8 Pozidriv fil. hd.
1357 SCREW, 1/4-20 x 7/8 ctsk. oval Pozidriv hd.
1368W SCREW, 1/4-20 x Pozidriv fil hd.
1608 SCREW, No. 6-32 x 7/16 Pozidriv flat ctsk. hd.
1719W SCREW, No. 8-32 x 5/8 Phillips truss hd.
1764W SCREW, No. 10-24 x 1-1/8 ctsk. fiat socket hd.
1783 SCREW, 5/16-28 x 7/8
2004 SCREW, 3/8-16 x 2 pan hd.
2073W SCREW, No. 4-24 x 1/4 self tap pan hd.
2420 SCREW, 1/4-20 x 3/4 Pozidriv truss hd.
2541 SCREW, No. 8-18 x 3/8 self tap hex hd.
2612 SCREW, No. 8-32 x 1/2 Pozidriv pan hd.
2630W SCREW, No. 8-32 x 5/16 self tap rd. hd.
2633 SCREW, No. 8-32 x 3/8 self tap rd. hd.
2659 SCREW, No. 10-24 x 7/8 Pozidriv pan hd.
2673 SCREW, no. 10-32 x 7/16 rd. hd.
2685W SCREW, No. 10-24 x 5/8 Phillips self tap pan hd.
2685W SCREW, No. 10-24 x 5/8 Phillips self tap pan hd.
2741 SCREW, 5/16-24 x 1-1/4 Pozidriv pan hd.
2745 SCREW, 1/4-20 x 3/4 Pozidriv self tap truss hd.
2796W SCREW, 1/4-20 x 1-1/2 hex slot hd.
3000 SCREW, No. 10-24 x 7/16 hex hd.
3204W SCREW, 1/4-20 x 5/8 self tap hex hd.
3206B SET SCREW, No. 8-32 x 3/16 socket hd.
3479 SCREW, 1/4-20 x 2-1/4 hex hd.
3794W SCREW, 1/4-14 self tap hex hd.
4008 SCREW, No. 10-32 x 7/8 hex hd.
4733 SCREW, 5/16 -18 x 1 hex. hd.
LOCKWASHERS
6969 LOCKWASHER, No. 4
7015 LOCKWASHER, No. 8
7036 LOCKWASHER, 1/4
7038 LOCKWASHER, 3/8
7039 LOCKWASHER, 7/16
7041 LOCKWASHER, 5/16
7068 LOCKWASHER, 1/2
7069 LOCKWASHER, No. 10
7112 LOCKWASHER, No. 6 internal tooth
7115 LOCKWASHER, No. 8 internal tooth
7118 LOCKWASHER, No. 10 internal tooth
7124 LOCKWASHER, 1/4 internal tooth
7127 LOCKWASHER, 5/16 internal tooth
7130W LOCKWASHER, 3/8 external tooth
7229W

LOCKWASHER, 1/4 internal external tooth

2551W
2667
2818
2828W
2871W
3239W
3419
3427
3456
3482
3491
3625
3650
37288
3765
3775
3782W
3783
3787W
3854HW
3950
3960W
3974HW
3987
3991
4009
4014W
4017
40368
4063W

-4085B

4250
4319
4337TW
4337W
4376W
4391
4411
4412
4434W
4451W
4725
4734
54058
5445W
5450C

BOLTS

BOLT, 1/4-20 x 1 hex hd.
BOLT, 5/16-18 x 2 hex. hd.
BOLT, 5/16-18 x 1-1/2 hex. hd.
BOLT, 3/8-16 x 3 hex. hd.
BOLT, 5/16-18 x 1-1/4 hex. hd.
BOLT, 1/4-28 x 3/4 sq. hd.
BOLT, 5/16-18 x 2-1/4 hex. hd.
BOLT, 5/16-18 x 3-1/2 hex. hd.
BOLT, 3/8-24 x 7 hex. hd.
BOLT, 1/4-20 x 1-1/4 hex hd.

BOLT, No. 8-32 X 5/8 hex. hd.

BOLT, No. 12-24 x 3/8 hex. hd.
BOLT, 1/4-20 x 3 hex. hd.
BOLT, 1/4-20 x 1/2 hex. hd.
BOLT, 1/4-28 x 5/8 hex. hd.
BOLT, 3/8-16 x 2 hex. hd.
BOLT, 7/16-14 x 1/8 hex. hd.
BOLT, 1/4-20 x 1-3/4 hex. hd.
BOLT, 1/4-20 x 3/4 hex. hd.
BOLT, 7/16-14 x 1 hex. hd.
BOLT, 1/2-20 x 4-1/4 hex. hd.
BOLT, 5/16-24 x 1 hex. hd.
BOLT, 5/16-24 x 3/4 hex. hd.
BOLT, 5/16-18 x 3/4 hex. hd.
BOLT, 5/16-28 x 7/8 hex. hd.
BOLT, 1/2--20 x 5-1/4 hex. hd.
BOLT, 5/16-24 x 1-1/4 hex. hd.
BOLT, 5/16-18 x 1 hex. hd.
BOLT, 5/16-24 x 1-5/8 hex. hd.
BOLT, 5/16-24 x 1-5/8 hex. hd.
BOLT, 3/8-16 x 7/8 hex. hd.
BOLT, 7/16-20 x 3-1/2 hex. hd.
BOLT, 3/8-24 x 1 hex. hd.
BOLT, 3/8-24 x 1-1/4 hex. hd.
BOLT, 3/8-24 x 1-1/4 hex. hd.
BOLT, 1/2-20 x 15/16 hex. hd.
BOLT, 5/16-24 x 5/8 hex. hd.
BOLT, 3/8-24 x 1-3/4 hex. hd.
BOLT, 3/8-24 x 2-1/2 hex. hd.
BOLT, 3/8-24 x 3-1/4 hex. hd.
BOLT, 3/8-16 x 5-1/4 hex. hd.
BOLT, 5/16-24 x 2-3/4 hex. hd.
BOLT, 5/16-18 x 1-1/4 hex. hd.
CARRIAGE BOLT, 1/4-20 x 3/4
CARRIAGE BOLT, 5/16-18 x 1-1/4
CARRIAGE BOLT, 5/16-18 x 1-1/2

84




COMMON HARDWARE

] WASHERS NUTS
© 75099 WASHER, 1/4 x 7/16 x 1/16 steel 7512 LOCKNUT, 3/8-16 x 9/16 x 13/32 hex.
}“ISOW WASHER, 3/16 x 3/8 x 1/16 steel 7525 LOCKNUT, 5/16-18 x 11/32 x 1/2 hex.
0165W WASHER, 3/16 x 3/8 x 1/16 steel 7608W NUT, No. 8-32 x 1/8 x 11/32 hex.
61738 WASHER, 13/32 x 1-7/8 x 1/16 steel 7609W LOCKNUT, No. 8-32'x 3/16 x 3/8 hex.
6182w WASHER, 3/16 x 7/16 x 1/32 steel 7624 LOCKNUT, No. 10-24 x 1/4 x3/8 hex.
6192 WASHER, No. 8 x 7/16 x 3/64 steel 7634 NUT, No. 10-32 x 1/8 x 5/16 hex. brass
6220W ~ WASHER, 1/4 x 7/16 x 1/32 steel 7676 NUT, 1/4-28 x 7/32 x 7/16 hex.
6228W WASHER, 1/4 x 1/2 x 1/16 steel 7683 LOCKNUT, 1/4-28 x 5/16 x 7/16 hex.
6229w WASHER, 5/16 x 1-1/16 x 1/16 steel 7686 LOCKNUT, 1/4-20 x 5/'® x 7/16 hex.
62408 WASHER, 1/4 x 9/16 x 1/16 steel 7688 NUT, 1/4-20 x 7/32 x 7/16 hex.
6242W WASHER, 1/4 x 9/16 x 1/32 steel 7689 JAMNUT, 1/4-20 x 5/32 x 7/16 hex.
. 6257W WASHER, 1/4 x 1-3/8 x 1/16 steel 7710W LOCKNUT, 5/16-18 x 1/4 x 1/2 hex.
6261 WASHER, 1/4 x 3/4 x 1/8 rubber 7725 LOCKNUT, 5/16-24 x 11/32 x 1/2 hex.
6266 WASHER, 5/16 x 7/8 x 1/8 rubber 7727 LOCKNUT, 5/16-24 x 1/4 x 1/2 hex.
~. 63328 WASHER, 5/16 x 15/16 x 1/16 steel 7728 CASTLE NUT, 5/16-24 x 15/332 x 1/2 hex.
16333 WASHER, 5/16 x 7/8 x 5/64 steel 7729W LOCKNUT, 5/16-24 x 1/4 x 1/2 hex.
63418 WASHER, 5/16 x 1-1/8 x 1/16 steet .. 7736 ACORN NUT, 5/16-24 x 19/32 x 9/16 hex.
6346 WASHER, 1/2 x 1-3/8 x 1/32 Delrin 773TW ACORN NUT, 1/4-f20 x 15/32 x 7/16 hex.
63758 WASHER, 3/8 x 23/32 x 1/16 steel 7740 LOCKNUT, 5/16-18 x 17/64 x 1/2 hex.
6403B WASHER, 3/8 x 5/8 x 1/32 steel 741 LOCKNUT, 1/2-20 x 7/32 x 7/16 hex.
6415W WASHER, 3/8 x 1-1/8 x 3/32 steel 7742 LOCKNUT, 1/4-20 x 7/32 x 7/16 hex.
6416 WASHER, 3/8 x 1 x 5/64 steel 7748W NUT, 5/16-18 x 1/4 x 1/2 hex.
6417W  WASHER, 3/8 x 1-1/8 x 1/8 steel 7753 . NUT, 5/16-24 x 1/4 x'1/2 hex.
64188 WASHER, 3/8 x 1-1/8 x 11/64 steel 7759 NUT, 3/8-24 x 1/2 x 5/16 hex. |
64408 WASHER, 13/32 x 5/8 x 1/32 steel 7763W JAMNUT, 5/16-18 x 3/16 x 1/2 hex. |
6568B WASHER, 1/2 x 13/16 x 1/8 steel 7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex.
6607W WASHER, 3/8 x 29/32 x 5/32 steel 7778 LOCKNUT, 3/8-16 x 7/16 x 9/16 hex.
~ 6655B WASHER, 9/16 x 1 x 1/8 steel 7783W NUT, 3/8-16 x 5/16 x 9/16 hex.
6678W WASHER, 11/32 x 1-1/2 x 5/32 steel 7800W NUT, 3/8-24 x 5/16 x 9/16 hex.”
6684 WASHER, 27/322 x 2-1/8 x 1/32 nylon 7807W LOCKNUT, 3/8-32 x 3/32 x 9/16 hex.
6698 WASHER, 5/8 x 1-7/16 x 1/16 bronze 7836 NUT, 7/16-20 x 11/16 x 1/4 hex.
6701 WASHER, 3/8 x 13/16 x 1/16 steel 7845 LOCKNUT, 1/2-20 x 7/16 x 3/4 hex.
6702 WASHER, 5/16 x 11/16 x 1/16 steel 7867W CASTLE NUT, 7/16-20
6703 WASHER, 1/4 x 5/8 x 1/16 steel 7874 CASTLE NUT, 1-12 x 7/8 x 1-1/2 hex.
6714W WASHER, 5/8 x 1 x 1/32 steel 7947W CASTLE NUT 5/8-18 x 1/2 x 15/16 hex.
6716 WASHER, No. 10 x 1/2 x 3/64 steel 7960 ~ LOCKNUT, 7/8-14.
6718 WASHER, 1/2 x 1-1/16 x 3/32 steel 7993 LOCKNUT, 5/8-18 x 3/8 x 15/16 hex.
6800 WASHER, 1/2 x 1-1/4 x 3/32 steel : 7995 NUT, 5/8-18 x 3/8 x 15/16 hex.
6809 WASHER, 3/4 x 1 x 1/32 steel 8119w WING NUT,1/4-20
8161 LOCKNUT, 15/16-18 x 7/16 x 1/2 hex.
8162 'LOCKNUT, 1/4-28 x 25/64 x 7/16 hex.

RN OV T SN N g S T CAT

85

o e Ay e S e




NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page | PartNo. Page | PartNo. Page Vi
358 71 2745 47 13] €165 W 25 27% 3
384 29 54 75| €173 B 7 29 N
386 5t 2796 W 39| 4009 9 13 31
496 27| 2818 19| 4014 W 11| 6182 W 25 43
515 27 21 37 &3 57

29 €1 ] 4017 17| €192 13 61
31 g1 49 49 63
39 83 51| €220 W 54 71
511 2828 W 41 53] 6228 W 25 &1
€3 43 57 £9 83
520 W 37 2871 K g1 61] €229 W 81| €703 3
534 31| 3000 13| 4036 37| €240 B &1 22
: 37| 71 39 53 27 4
! 83] 3204 W 71 651 6242 W 25 ’ ' 29
; 5851 25 ) 77| 4063 W 39| 6257 W 63 31
§ 55¢ 33| 3206 B 23| 408% B 39| 6261 22 69
35| 3239 W 41| 4250 37| €266 61] 6714 W 43
41| 3419 55| 4319 43 €5| €716 13
63| 36427 15 54| €332 B 61 29
v 79| 345¢ 37 3] €333 15 . 63
576 35| 345¢ 311 4337 W 54 . 49 71
610 251 347¢ T 4376 W 51| €341 B 25| €718 9
27] 2482 7| 4391 51 4G | €800 11
311 32491 49 53| 634¢€ 37{ €809 43

1067 13| 3625 : 5 63| €347 37| €969 49 £
119¢ 25| 3650 271 6411 41| €375 B 29| 7015 13 L 7

27F 3728 51| 4412 - 41 31 65 =

1240 W 17 53] 64427 W 29| 6388 HB 3| 7036 ' 3
1302 13 75| 6434% W 51| €403 B 51 5
1357 W 51| 376% 7 53 53 7

53] 3775 7] 4451 W 3] €405 W 23 .19
59 13} 4455 31| €416 83 51

1368 W 13| 3782 11| 4725 39| €417 W 37 53
1608 67| 32783 45| 4733 51 €418 B 43 59
1716 W 49| 3787 , 3 _ 53] 6440 B 51

1764 W 29 51 79 53

1783 - 45 53| 4734 15| €568 B &1

2004 58] 3794 K 49| 5405 B 51 53| 703¢

2073 W 49| 3854 45| 5645 K 15| €607 W 37

2420 63} 32950 511 5450 C 57| €642 5

2561 67 53| 5745 27 €655 37| 703¢

2551 W - 15| 3960 W 43| 5748 37| €678 W 81

25 491 5749 37| €684 51| 7041
27 83| 5919 49 53 |
31} 3974 HW 39 81| €698 37
75 59| 927 51 6701 41

2612 65| 3987 25 53 49

2630 W 9 49 , 57 54

2633 13 - 61] 5947 W 81 55

2659 31 Bl1] 5965 B 65 68

2667 67| 3991 25| 6099 7 83

81 271 6150 W 13| €702 17

2673 21 45 47 19
2685 W 29 83 49 21
2741 61| 4Q08& 3 65- 25

86




NUMERICAL INDEX

Page

Part No. Part No. Page Part No. Page | PartNo. Page | PartNo. Page
77 - 83] 7960 ' 5 75122001-82 3
81 63 131 9927 131220032-€2 3
83 7728 39§ 7993 43 751220064-82 3
7068 9 772¢9 39| 7995 451 ©95¢ 15|z22005-82 3
51 83| 8112 B 49 25| 22006-€2 3
53 773¢ 9 63 27122325-63 3
7069 21 7737 W 59| £119 W 22 75122326-¢3 3
31 7760 25| €141 - 67| 9963 7122327-63 3
71 571 &161 18] <9993 21]122328-63 3
77 67 . . 83 6712232963 3
7115 13 B1] 8162 - 15| 9995 22122330~¢3 3
7118 77 7761 51| g212 . 67116006 73| 22587~-¢63a 3
7124 49 53 &5 75123698-82 5
7127 61 1742 151 8321 47{10011 25]123703-82 5
7130 W 13 25 49 27123707-82 5
77 27 59110016 2912370€-82 5
7229 W 51 51| €480 47 31]122759-82 7
53 53| €483 45 ) 75| 23760-82 5
) 77 59 81]106047 15]123763-80 5
741% 47 69| &528 W 65 71122962-82 5
7416 47 75| 86641 B 47 75126493-g2 7
49 7768 W 27 63] 11000 29124495-82 7
7512 37 491 B68B3 63111018 23126479467 51
752% 68 61 67111104 29 53
7528 45 7753 111 8685 49]1 11141 7 E£3
7608 65 37 53111142 T|24801-80 83
7609 W 49 39 65] 11144 3124803-67 7
1626 25 61| 8687 67111410 25]1248064-€7 7
27 71 77111414 13 13
29 77| 8689 7 71[24811-63 - 19
7634 17| 7759 68 13111417 59|28785-3CA 29
21 7763 W 31 63111443 27]|26269-81 19
71 777¢% 37] 8692 49111445 53 21
7638 17 51 63|11720 3]26813-82 23
7676 7 53] &858 39] 1200¢ 4112¢819-82 23
19 83| 8997 15112011 13]2¢820-82 23
41 7778 7| 9032 7112028 & 351269C1-718 21
77 : 13| 9033 33112046 7]2€6903-714 21
7683 63 41| ©04% 41112098 4 712€6905-59 21
7686 31 431 9070 5116228-67 7]2€906-594 21
7688 39 551 %117 7 13|2¢908~-718- 21
51 , £3| <857 13] 16231-€&0 7127020-80 19
53] 7783 g3 71 \ 83 21
63| 7BOO W 54 731 16232-7¢C 83127068-638 21
771 7807 W 25 751 1€241~70 83|127099-&C 21
7689 W 51 27] 9858 71| 1€¢524-82 3127106-81 21
£3 71 73] 16649-82 3127107-¢81 21
75 17 751 16780-634 3127108-81 21
7710 W 55 7836 37| <884 13] 16784~-82 3l27109-€1 21
7725 29| 784% 45 - 711 16785-82 312711¢-81 21
37 51 G911 71| 20002-82 512712¢6-82 19
61 53 73| 2C004-82 13127131-¢2 19
65] 7B67 W 37 751 20014-67 131271332-€2 19
7727 31] 7874 35| 9922 711 2C017-82 3]27158-82. 19
51] 7947 K 41 73 13)127227-81 19

(o]
~

o0 T P



; NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page

27273-82 19| 20448-77 15| 3€573-82 ol e2269-7C  29|45599-63 41 &
27274-82 19| 30449-77 15| 3€5764-82 6|l az6475-634 29|64s599-70 41 %
27275-82 19| 30461-77 15| 36575-82 ol 47682-63 29[45630-70 41 N
276764-82 19 71| 36576-82 9| 42483-63  29]|65632-70 41 *
27682-82 19| 30491-80 13| 36577-€2 o| 42488-638 29|45652-74 41
27683-82 19 71| 36578-82 gl 42490-67 29|46047-70 41

27686-82 19| 20506-82 13| 368078-47 39| 42494-638 29]|46049-634 41

27691-82 19| 20508-71 13| 38713~-82 511 4250167 29|46939-80 49

27693-62 19| 30860-77 1% 53| 42602-78 31]66941-80 &7
27705-€2 19| 30877-77 15 75| 42634-78 31|67017-82 51

27715-E2 19 31406-8C  49] 4C449-82 27| 62636-81 31| 47300-664 51
27717-82 19] 31405-70 61| ecas0-784 27| 4264378 31 : 53
27720-82 19| 314C7-67 49| 40451-7§& 27| 426644-78 31| 47459-82 51
27730~-82 19| 31407-8CA 65| 640455-78 27| 42645-178 31 53
27731-€2 19 491 4C457-82 27| 42646-82 31147524-66 51
27734-E2 19| 31411-€5 61] 6C498-7C 25| 6266 7-82 31 53
27735-82 19| 316414-8C 49| 4C500=-82 27| 42648-82 31| 47585-75A 45
27744-€2 19| 21415-67 69| 60502-68 25| 4301 7-668 33}47596~-75 45

£
b

27745-62 19| 21419-67 49] 4C509-67 25 35| 47596-754 37
27753-82 19| 31476-79 15| 40511-7€ 25| 43103-72 33| 47605-75 . 37
29072-&0 13 19 2 35| 47737~E2 31
29108~-&2 22| 21551-72E 15|40516-68 254 43106-72 33{47740-81A 29
29109-82 22| 21601-634 17]|60516-68 25 35| 6477641-63 29
26130-71 22 71| 40518-68 25| 42152-¢66 33 31
26131-71 22| 21610-53 17]160520-63 2% 35| 647762-82 39
29132-71 22| 31612-67 17] 640522-63 25| 43156-63 33| 477643-€3 29
29135-71 22| 31620-47 17 27 35 31 -
29139-71 22| 21981-82 17 65| 43156-65 33| 47744-66 39
291640-72 22 711 40525-67 25 35| 647755-82 39
29142-11 22| 22301-784 17[40530-80C 25| 42480-75 35| 47807-82 53
25156-82 15 71140532-68A 25| 432600-62 33| 48300-60 35
29157-62 - 22| 32585-67 13| 40533-68 25| 63600-6% 33| 48315-60 35
29278-82 63) 32591-67C 13 27| 63614~c6A 33| 64S079-72 15
29961-81 15| 32661-7C 13]40536-82 27| 42646-79 35 25
30083-6SC 15| 23245-82 11]4C536-75 27| ¢3732-624 33 , 27

71| 233266-82 - 11]640543-754A 27| 4373¢&-81 33 75

30098-77 15| 33247-82  11|41046-70 63| 643805-78  45|50210-79 47
'30110-77 15| 33268-82  11{41130-80 83| 4387¢-81 33| 50225-72 51 .-
20111-77 15| 33249-82  11|641131-8Cc 83| 4293C-75 37 53 & }
50152-77 15| 33250-82  11|41132-8¢ 83| 43933-75  37|50241-67 63
30153-77 15| 33251-62 11]/61123-80 &3] 43934-82 37| 5C243-67 51

30154=-77 15] 33252-82 11l41199-664& 33| 43935-754 37| 53
30210-77 15| 23253-82 11 35| 44911-63 571 5C244=€7 51
30351-77 15] 33256-62 11 79| 44912-€6¢34 S7 53
3¢394-71 15| 33799-¢€2 63|641426-63 39| 44913-63B 57 50253-668 49
: 71 774142771 39| 44914-634 57| 50255-668 49
20395-77 15| 26865-82 9|641690=-47 51| 664915-63B 57| 50257-794 63
71| 385961-52 5 53] 64917-63 57| 50260-179
30462-77 15| 36389-72C 15|61810-64A4 39| 65070-514 29| 50269-82
30443-77 15| 36398-82 9l41811-644 39 31| 50271-¢5
306446-717 15 111641812-645 39| 45529=-74 41
20665-717 15| 36410-82 11{61833-82 23| 45581-67A 49
30446-77 15| 36570-~-82 9{618364~¢7 29| 455864~-¢3C 43
71| 36571-8&2 9 31| 45593-70 41| s0278-66 51

30447-77 15| 36572-82 914184163 39| 45594-7C 41 53
88




NUMERICAL INDEX

Part No. - Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page
&3 59|58175-74 65| 7¢056~-82 71]74592-68 71

50277-67 51| £34932-71 59|86510~-76 47 73 77
53] 534%96-67 5915€8511-76 47| 70062-82 711764886-67 71

£0278-674 63| 53547-E2 59|58512-76 47 13 73
SC279-67A 63] 56514~73 51|5&513-7¢ 47| 7¢081-82 71} 75
£0280~-¢63A 63 53159598669 63 73|82004-72A4 83
50281-67 63] 54524-73 51|59607-644 63| 70164-69A 13|E82005-72A4 83
50287-72 63 53|59794~-694 63 7318200774 g3
5€301-82 63 79|61094-75 67| 7019€-80C 71]82009-704 83
'50303-66A 49| £4564-73 51|61114-48 67 73|82011-70 83
£C304-66 49 531€1117-71A 67 7C3%1-72 711€82012-70 g3
S0346-79A 63| 57011-74 43161267-75% 67 73|82013-70 g3
EC347-8C 571 £7021-74 43161248-175 67| 70458-80C 71|82014~-70 83
y 63| 587026-¢67 43]1€1251~-75 67 73|€82015-70 83
© 503%2-82 63| 57066-6¢& 65161252-7% 67| 7¢551-69 73182702-78 79
£0356-82 51} 57067-68 451€61252-8C 67| 7¢552-69 73|82703~78 79
5¢357-82 53| &707C-68 451 61253-79A 47| 70553-69 73|827046-78 i3
50356-82 63| 57071-68 45 ‘ 49| 70554-69 73 35
50514-70 51| 57076-¢8 45| €1301-61 67| 70555-69 73 _ 79
50523-72 - 51) 8707¢~¢8 45161307-758A 63| 70556-71 73|82705-78 33
E0528~67TA 49| ©7077-67 45 v 67]76558~-71 73 35
50529678 49| 5T7081-67 45| 6130875 67| 7055%6-71 73 79
5057B~75 53] 57082~-67 45161309-75 67| 7C576~68 75| 8270€6-78 33
50583-72 47! 5708467 45161310-75 67| 70581~73 71 35
£0C700-75 53| 57085-82 451£61564-82 63 73 79
. 50701-75B 47| ST08E-67 45161810-81 67 . 75| 827C7-784 33
50702-758 53| £7090-67 451€1812-75% 67| 706584-69 71 35
80703-75 47! 5710C~-82 451618132-80 67 73 79
50972-75 37| £7102-82 45| 6£2346-75 61 75|&82708-78 33
41 491 62350-63 67| 71402-79 71 35

5206272 63| 57120-75 37]163501-68 21 17 79
52052-72 63| 57130-7% 37 67]7147C-630 71 |82712-78 79
52054-65A 61| 57135-75A 45]63509-75 67 77182713-78 19
£2083~72 39| 57195-82 ~ 37| 64001-72B 49| 71488-E2 27|682717-18 79
51 £7196-78 37 63]|71492~8€2 27(82723-18 79

53| £7202-74 43164003-67 49| 7150663 2582724-78 79

£2085-¢80C 63| 57203-74 4364006467 49 27|682728-78 79
£2095-81 61| 572064-74 41| 64009~63 49 71|€2729-78 79
F 852107-72 61 43 63 77]82730-78 - 79
52134~-72A 61| 57210-75 37168231-82 68| 71509=-70 25|82731-78 79
$2135-724 61| 57215-7¢% 3716%267-82 68 27|82732-78 79
£2136-8C 63| 57220-80 37|6%8273-82 68 71182733-78 79
52165-81 61 57226~7% 45| 6545782 68| 71510~70 25| 82734-78 79
$2187-81 61| 87227-715A 45| 6%5520-82 68] 71514-68A 25|82735-78 79
52188~-E1 61| €8011-74 65| £6086-ECQ 69 27|82736-178 79
£2200~82 61| 58012-74 65 71 71|€82737-78 79
52328-81 61| ©8032~-74 65| 66323-80 69 7718274978 79
53276482 49 580364-74 65| 6£6388-64 69| 71762-82 71|82750-78 79
£3286-82 47| 5€084-74 65| 70015-82 71 7718277078 33
£3470-71 59| 58059~74 65 73171793-71 25 35
5348765 59| S8060~-74 65| 70019-82 711 732074-61 83 79
/& 3488-67 59| 58103-74 65 ' 73| 73092-618 . 29{£82772-78 79
E3486-71 59| 2E105-74 651 7€026-82 71 31|&2810-82 79
£3491-¢65 51} 58108-74 65 731 74509~7¢ 71| 8296E-73 79
53| 58174-74 6%170053-82 71 77|832004-80 s1




NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page | PartNo. Page | PartNo. Page

53
£3032-73 19
£3033-73 79
£3034-73 79
£32035-732 79
£3051-73 79
£3072-73 19
£83073-73 79
B3074-73 79
£3103-73 19
£3104-73 79
E3106-63A 79
£€3112-€¢3A 179
E3125-73 19
£3131-63 33
35
‘ 79
B3133-¢34 79
. §3135-82 79
£3961-63A 33
35
€3975-374 41
£5210-42A 51
53
£3
B8213-42A 51
_ 53
£G6450=-74 &1
. EG4E1-74 81
" B9456-74 81
89487-74 £1)
EG458~-T74 g1
£9661-74 81
8G6466-74 Bl
£9665-74 g1
EG46E-T4 81
£G467-74 81
£96470-746 81
£9472-74 81
EC4T764~74 &1
EG475-74 &1
£947¢6-74 81
©1035-78 55
G1071-70 54

©1072-70 54 ~mT———
91083-70 54
$1115-758 _ &5
€1116-75 55
@1847-634 67




EERar Pk

SR,

} B

NOTES




NOTES




I S XN DA A X QORISR IIOOOCRR AR AN IR MU OISR

NOTES




(72
1]
-
o)
<

R R, SR T PR R T




NOTES

SR

AN

e







N

o




RE S

TARTT TR IR e

e

e N
PRSI o T Rt B R AL 1 Sevsrecs

[

e

ﬂu' 'i i.h- . B ) . .
(\) Harley-Davidson Motor Co., Inc.

HAH'-EY'UAVIDSUN Technical Communications Dept.

| WP ¢ milwaukee, wi 53201




